PARTS BOOK
KM-1750

DE AZYE n% 02 F E
ASAHE T S7|

Direct Drive, High Speed,
2—Needle, Needle Feed Machine
With an Automatic Thread Trimmer

KM-1790

2 Ay 05 223 A& A4S
ASAHE S|

Direct Drive, High Speed,
2—Needle, Needle Feed Split
Needle Bar Lock Stitch Machine
With an Automatic Thread Trimmer

op>

>

PME-091211

SunStar CO., LTD.




Information

A. Parts Book T
Structure of Part Book

@ ®

tm, Bed & Machine Body Mechanis
el =3 FE oA

i Cover
Sormaliea mma
et e

[ riision
i@ 2% 92i=] =
[uzim 2w 9=
FOEET]

[urim 2% 9= w=
[usis 2% 0= wmEs

[@in The oea

o el el felelele ke e e belele e e b e b e e et e e e e e e e B e B e e e e e

e
P o S

®:# g 1% 2= | ONote: BRIAEY E7| % ol

Unique code by mechanism i Refers to notice and memo
@A 8 D7 "3 | OFS Y.otEel I{ =Y

Unique name by mechanism i Name of Part:Unique name of parts
@ A= | ®OQty (otEe| Y

Explode view i The number of parts
@Ref No:TIEE TIF AlH HE i ©Assenbly no.:=(#) mES|l ME HE

, . L . : Unique identification number by set part
Unique identification number by part | a / P

®Parts No.: 17 MEZ ZE i
Unique Product code

+ e © = e}
Category Res remarks
H It
T &
0ld part 01-030C-1230
AS-000000-00 —jlé(?ﬁﬁ) e
et parts
& TE 000000~ J1=s mte
New Part GP-000000-00 Instrumental parts
_
EP-000000-00 HI|H oE
Electrical parts




Warning
=9 BE e ¥ EFo] TAE F o
N = & FE Adle £ FRoER 7o) Hedun.

A A= Parts Booko. 2 A|ZEoEg mlFdE ALg BT
3. AbA il glo] Atge] WA E = JdsUHT
1. The parts classified as ass’y items may cause damage to the machine or bad sewing

when they are separately assembled. Hence, when they are ordered, they can be

purchased as ass’y items only.
2. This is a parts book. It cannot be used as a manual

3. Parts are Subject to change in Design Without Prior Notice



KM-175

Code Lubrication type Code Application Code Hook Code Trimming
S| Semi-Dry Type Dry F Foundation None | Standard Hook None | None-Trimming
0
M | Micro Lubrication Type | H€2@d G | General materials L Large Hook 7 Trimming
1 Auto Lubrication Type B Heavy materials
Code Lubrication type Code Application Code Hook Code Trimming
Dr i None | Standard Hook None | None=Trimmin
0 M | Micro Lubrication Type He;/d & General materials 9
B Heavy materials L Large Hook 7 Tr|mm|ng

Auto Lubrication Type




CONTENTS

=

-

O T OZM"XN—-—= T Q-H@EOOQT >

At

Machine Body Mechanism

o & B R 6
Upper Shaft Take Mechanism

/é)l-g‘% jll;|.7;” ................................................................................. 8
Needle Bar Rocking Mechanism

HI.%EH R% jl|:|.7;” ............................................................................... 10
Needle Bar flip-Up Mechanism

blor] sk 3 @ csrcereterottecctecerccerccttterosaroctessrcserossescresarosseseressrossetere 14
Thread Winder Mechanism

AlZb7| B @+ cecrcrtetetettctieiactcacacacsctttesesetntetesetetetetstetetesseststststscscacscans 16
Presser FOOt MeChanlsm .......................................................................................
CEO B 18
Feed Adjusting Mechanism

SOl mE E T 20
Feed Mechanism

ol 2 @ ccveretretetatctctectettcaeiaettcaeiecteiaetstetaetstaetteteetetsetsttetsetetatesesscsecrsnns 292
Reverse Button Mechanism

g‘& H_IE _J_||:|.7:1| ................................................................................ 24
Lower Shaft Mechanism

gl-%_% jl‘;l.j;” ....................................................................................... 26
Hook Mechanism

:,%; _T'I:|»74| ................................................................................................ 28
Lubrication Mechanism

E._IQI_ jl;|_7:” ........................................................................................ SO
Thread Trimmer Mechanism

Al_xE-{ :||;|_7;” .................................................................................... 84
Thread Adjusting Mechanism

e n_Jwﬂ g @ eneenteeteeree et e et e et eete et e et eeaeet et e et e et eteeaeere st et esnesneeaee 36
Wiper Mechanism

oto|H 2+ @+ cceecercctetetetteccttectiteretatccteccretatossttcreterestecesttesetstcsecertessesertsretane 40
Accessor ies Mechanism

T 42
Auto Knee Lifter Solenoid Mechanism @+ cecececetatetetettttttttttctctctcacectttcactctttecetetetetststatsanes 44
s FESE A

I ndex
ol & @ <o verecrecetatcnctectetecoectecectetscceceecsetecsnesecetsetsctettetectetactsetetsetecsetsesstsetscsesns 46



£
2
c
®
£
O
Q
=
>
)
o
Qo
)
£
=
3]
®
=




Q'ty

Ref. No. Parts No.  [Note Name of Parts = & 1750 1790 Assfl?bly
SF | MG |[MBL| MG |MBL

A-1 AS-004123-00 Arm &Bed ofgh H| E(x) 1
A-2 AS-003717-00 Arm&Bed ofet Hl =(x) 1 1
A-3 AS-004124-00 Arm &Bed ofet Hl =(x) 1 1
A-4 01-006A-7500 Face Plate e 1 1 1
A-5 01-007S-7500 Stud Screw (Upper) o ok E LEAH( A 1 1 1
A-6 01-007W-7400 Washer (Upper) HE oM 1 1 1
A-7 01-009S-7500 Stud Screw (Lower) o B E LEAKEH 1 1 1
A-8 01-006A-7900 Face Plate HEH(ZE) 1 1
A-9 01-029M-1230 Brand Mark M o3 1 1
A-10 01-008R-3400 Rubber Cap for Face Plate HE 25 ol 2 2
A-11 SC-0158-3710 Screw [9/64" n=40] HE FLbA 2 2
A-12 GP-013234-00 Thread Take-up Lever Cover A 7| 1 1 1 1 1
A-13 SC-0502-2302 Screw [9/64" n=40] AR 7| HH ELIAL 2 2 2 2 2
A-14 GP-011009-01 Rear Cover SFA 1 1 1 1 1
A-15 01-011C-2350 Cable Holder (5N) Aol= &ol (5N) 3 3 3
A-16 01-009R-2700 Cable Holder (6N) 0|2 &ol (6N) 3 3
A-17 SC-0531-2302 Screw [9/64" n=40] 70| S0l E LA 1 1 1 1 1
A-18 SC-0548-7400 Screw [3/16" n=28, L=11] S ELLAL 8 8 8 8 8
A-19 GP-011055-01 Motor Cover DE AHH 1 1 1 1 1
A-20 SC-0109-2350 Screw [M6, L=14] DB HH E LA} 3 3 3 3 3
A-21 01-171A-5700 Bed Supporter H| = gEl 3 3 3 3 3
A-22 GP-014556-00 Bed Supporter-B H| = gHEl-B 1 1 1 1 1
A-23 GP-011558-01 Bed Supporter-A H| = ghEl-A 1 1 1 1 1
A-24 01-044A-7500 Slide Plate (Left) 0] 1012 TH(=} 1 1 1 1 1
A-25 01-045A-7500 Slide Plate (Right) o| DN EH(P) 1 1 1 1 1
A-26 01-048A-7500 Bobbin Window | e 28E 2 2 2 2 2
A-27 01-40TA-7507 Needle Plate (1/4") e (1/4") 1 1 1 1 1
A-28 SC-0119-7600 Screw [11/64" n=40] FE E AL 2 2 2 2 2
A-29 01-042A-7500 Slide Plate (Front) Ass'y O|NEE(H) = 1 1 1 1 1
A-30 SC-0110-1230 Screw [15/64" n=28] ELEAL 1 1 1 1 1
A-31 01-046A-7500 Stopper for Slide Plate(Right) O NHEH(P) AEH 1 1 1 1 1
A-32 SC-0543-2302 Screw [11/64" n=40] O NHEH(R) 2AEH E AL 2 2 2 2 2
A-33 10-017S-8577 Screw [M5, L=5] WO Je|A F oAt 1 1 1 1 1
A-34 44-021R-7400 Rubber Cap (b10) et T2opl (p10) 3 3 3 3 3
A-35 01-110R-1230 Rubber Cap ($12) ot I2opl (p12) 2 2 2 2 2
A-36 01-037R-1230 Rubber Cap ($6) et D2 ol (96) 1 1 1 1 1
A-37 GP-011752-00 Model Mark (KM—=1750SF-7) 2d o0t3 (KM-1750SF-7) 1
A-38 GP-011759-00 Model Mark (KM—=1750MG-7) 24 ot3 (KM-1750MG-7) 1
A-39 GP-013570-00 Model Mark (KM—-1750MBL-7) 2g 0t3 (KM-1750MBL-7) 1
A-40 GP-013571-00 Model Mark (KM-=1790MG~-7) 2d of3 (KM-1790MG-7) 1
A-41 GP-013572-00 Model Mark (KM—=1790MBL-7) 2d o3 (KM-1790MBL-7) 1
A-42 01-035P-7400 Pin 7| e H 4 4 4 4 4
A-43 Caution Label Fo| 2 1 1 1 1 1
A-44 01-035P-1370 Machine Number Plate 7| 1 1 1 1 1
A-45 GP-012567-00 Safety Switch Base OFM AR X[ HjO|A 1 1 1 1 1
A-46 GP-012566-02 Safety Switch Plate OFM A 2| x| & 1 1 1 1 1
A-47 SC-000435-00 Safety Switch Hinge Screw OHM AQIX| ThfA} 1 1 1 1 1
A-48 SN-0101-1600 Nut [11/64" n=40] HE 1 1 1 1 1
A-49 GP-020183-00 Safety Switch oM A QX 1 1 1 1 1
A-50 SC-000174-00 Screw [M2, L=12] OFM AR X| E LIAL 2 2 2 2 2
A-51 GP-000784-00 Safety Switch Sub Bracket oM AQ|X| Hx Hel3l 1 1 1 1 1
A-52 SC-0122-1230 Screw [15/64" n=28] O AQ|X| H|O|A ELIAL 1 1 1 1 1
A-53 01-020W-2350 Washer 2kM 1 1 1 1 1
A-54 GP-017452-00 Sticker 2E|7H 1 1 1 1 1
A-55 GP-018205-00 CE Mark CEot= 1 1 1 1 1
A-56 GP-021167-00 Rear Cover Gasket SIFE I 1 1 1 1 1




40,41,42,44

£
8
c
®
£
3}
Q
=
[
©
£
7
—
)
o
o
>

39




Q'ty

Ref. No. Parts No.  [Note Name of Parts = g 1750 1790 Assfl?bly
SF | MG |[MBL| MG |MBL

B-1 GP-009839-00 Upper Shaft S 1 1 1 1 1
B-2 GP-009840-01 Link Cam Ei=k] 1 1 1
B-3 GP-013395-02 Link Cam IAH(2E) 1 1
B-4 SC-0123-1230 Screw (A) [9/32" n=28, L=16] 23 DYLIAL (A 1 1 1 1 1
B-5 SC-0124-7400 Screw (B) [9/32" n=28, L=16] 2 3M DYLIAL (B) 1 1 1 1 1
B-6 SC-A308-4517 Screw [1/4" n=40, L=6] X LA} 1 1 1 1 1
B-8 07-011A-5607 H| 01 2 (6004ZZNR) 25 T 013 (6004ZZNR) 1 1 1 1 1
B-9 02-004A-2070 Hl o1 & (600422) A& A dlo{2(600427) 1 1 1 1 1
B-10 GP-006302-00 Bobbin Winder Driving Wheel ALY 7S 8 1 1 1 1 1
B-11 10-0175-8577 Screw [M5, L=8] AT 7S & DL 2 | 2 2 2 2
B-14 GP-008680-01 Upper Shaft Timing Pulley [5GT,Z=37] A= ElO|Y E 2| 1 1 1 1 1
B-15 SC-A117-4417 Screw [1/4" n=40, L=6] Z2| 18 LA 1 1 1 1 1
B-16 BE-000036-00 Timing Belt(670-5GT-15) Eto| U E (670-5GT-15) 1 1 1 1 1
B-17 GP-001499-00 Coupling HEZ 1 1 1 1 1
B-18 08037SC-120D Screw [M6, L=8] HEZY IFHLIAL 6 6 6 6 6
B-19 SFAM-550-002 Motor—Hollow (550W) ZE{-2k% (550W) 1 1 1 1 1
B-20 02-020S-120D Screw [M5, [ =25] SE{ELIAL 4 4 4 4 4
B-21 07-011W-1230 Spring Washer DEIMLIAL AZEIQLM 4 4 4 4 4
B-22 | 10-020W-2700 Washer SE{ DELIA} 9FA 4| al al sl a
B-23 AS-000255-01 Pulley B 1 1 1 1 1
B-24 SC-0317-2700 Screw [15/64" n=28, L=7.5] E2| I™LIAL 2 2 2 2 2
B-25 GP-000835-02 Sync. Sensor Slit MM ZER| 2 1 1 1 1 1
B-26 SC-000078-00 Screw [M6] MM ZEX| 2 E LA 2 2 2 2 2
B-27 GP-000836-00 Sync. Sensor Base MM H o] A 1 1 1 1 1
B-28 46-002A-2300 Sync. Sensor M A 1 1 1 1 1
B-29 | 15-028C-2070 Sensor Bracket MM 2213 L L N T
B-30 03010MC-4135 Screw [M3, L=10] MA E LA 1 1 1 1 1
B-31 SC-0548-7400 Screw [3/16" n=28] MM H O] A ELEA} 2 2 2 2 2
B-32 PN-000277-01 Needle Bar Crank Shaft Histf 3W3 5 1 1 1
B-33 PN-000243-03 Needle Bar Crank Shaft =t 383 H(ZE) 1 1
B-34 44-0000-1230 Oil Wick Histf 33 & |4 1 1 1 1 1
B-35 SC-A308-4517 Screw [1/4" n=40, L=6] HisOtf 383 5 08 LA} 2 2 2 2 2
B-36 08-105P-7900 Thread Take—up Shaft A= 1 1 1 1
B-37 GP-011830-00 Thread Take—up Shaft (Semi-Dry)  [&lzf 7| H-Mo|=2}o| 1
B-38 SC-0120-1230 Screw [9/64" n=40] J2|A oz LpAL 1
B-39 SC-0514-7400 Screw [15/64" n=40] AR 7| & DHLIAL 2 2 2 2 2
B-40 GP-011835-00 Thread Take—up Lever(1) AR 7] (Zel) 1 1
B-41 GP-011837-00 Thread Take—up Lever(2) AR (Zel2) 1
B-42 GP-020880-01 Thread Take-up Lever(5) Al 7| (22l 5) 1
B-43 44-0000-1230 Oil Wick AR 7| 7 1 1 1 1
B-44 GP-010615-00 Thread Take—up Lever(1) AR 7|-Mlo|=2to](Z+2lq) 1
B-45 GP-020419-00 Thread Take—up Lever Holder AR 7| EHo| 1 1 1 1 1
B-46 06—-033M-7400 Qil Felt AR 7| Fo| HE 1 1 1 1 1
B-48 BR-000106—-00 Bearing AE E HoE 1 1 1 1 1
B-49 BR-000107-00 Bearing AE F HoE 1 1 1 1 1
B-50 GP-001393-00 Cap of Thread Take—up Lever Holder [&lx§ 7| Zto| O}7Y 1 1 1 1 1
B-51 44-018R-7500 Cap of Thread Take—up Lever AR 7| opf 1 1 1 1 1
B-52 SC-A550-4517 Screw O LEAL 1 1 1 1 1




Needle Bar Rocking Mechanism

HSH 25 2




Q'ty

Ref. No. Parts No.  [Note Name of Parts = g 1750 1790 Assfl?bly
SF | MG |[MBL| MG |MBL

C-1 GP-009844-00 Needle Bar Rock Shaft 2LER 1 1 1 1 1
c-2 GP-009842-00 Needle Bar Rock Shaft Bushing(Front) [2&F ™ 24 1 1 1 1 1
C-3 GP-009843-01 Needle Bar Rock Shaft Bushing(Rear) |25% ¥ 24 1 1 1 1 1
C-4 SC-0548-7400 Screw [3/16" n=28, L=11] a2l opgfLbAt 1 1 1 1 1
C-5 SC-0151-5050 Screw [15/64" n=28, L=10.5] 2| opgiLbAL 1 1 1 1 1
C-6 GP-010647-01 Needle Bar Frame Hhsoi =ai gl 1 1
Cc-7 GP-011063-01 Needle Bar Frame (Semi-Dry) = =g el-Mo|=2fo| 1
C-8 SC-0164-2700 Screw [M5, L=5] J2lA F opgfLEAL 2
C-10 04-107A-7400 Needle Bar Guide Plate HZE(C) 2 2 2 2
C-11 SC-0116-7400 Screw [3/32" n=56] OHH I DM LLA} 4 4 4 4
Cc-12 04-105A-7400 Needle Bar Guide Slide Block Hhsoi ol = 1 1 1
C-13 04-104A-7400 Needle Bar Crank HHsof 333 1 1 1
C-14 04-102A-7400 Needle Bar Clamp st Fol 1 1 1
C-15 SC-0158-3710 Screw [9/64" n=40] Hiscff &o| E LAt 1 1 1
C-16 04-012C-7400 Needle Bar Wick Holder(Upper) 2EF welfol(L) 1 1
C-17 44-0000-1230 Oil Wick 2 AX| 1 1
C-18 04-013C-7400 Needle Bar Wick Holder(Lower) LESF FAFOI(TF) 1 1
Cc-19 44-107M-7900 Felt For Needle Bar Frame s SRFEER) 1 1
C-20 GP-010614-00 Needle Bar Hh=Clf 1 1 1
Cc-21 02-021A-7400 Needle Clamp 1/4 X 1/4 1 1 1 ()
C-22 SC-0160-5607 Screw [9/64" n=40] His TXLIAL 2 2 2
C-23 Needle Hts 2 2 2
C-24 GP-013449-03 Needle Bar Frame Hhsoi =ai gl 1 1
C-25 04-010A-7900 Needle Bar Clamp Ass'y HHsCH ZHol () 1 1
C-26 04-016A-7900 Needle Bar Clamp Hi=Cf £0|(K4189) 1 1
c-27 04-021S-7900 Screw For Cover Hhso] 57 H AHu ELpAL 1 1
C-28 04-024A-7900 Cover For Releasing Pin st S H 1 1
C-29 04-030G-7900 Release Pin Return Spring Hhsth 57 H 2l AZg 1 1
C-30 04-025P-7900 Needle Bar Releasing Pin Hts 57 # 1 1
C-31 04-031G-7900 Clutch Lever Return Spring Htsth 22X 2 54 A=g 2 2
C-32 GP-020645-00 Clutch Lever 22| 2ll8{(K4193) 2 2 (x)
C-33 04-026P-7900 Hinge Pin “A”For Clutch Lever Ze{x| a8l SIXE A(2x15.8) 1 1
C-34 04-033P-7900 Needle Bar Down Positioning Pin Hhsoi of 2™ @ 2 2
C-35 04-028P-7900 Hinge Pin “B”For Clutch Lever 22{x| 2t 81X/ B(1.5%5.8) 2 2
C-36 04-029P-7900 Hinge Pin For Latchet 2 x| E 31X (2x17.8) 1 1
C-37 04-018A-7900 Latchet(Left) X E(£) K4194 1 1
C-38 04-019A-7900 Latchet(Right) 2l x| E(#) K4195 1 1
C-39 04-032G-7900 Latchet Return Spring Hhsrf X E 57 A= g 2 2
C-40 04-023A-7900 Latchet Bracket 2 x| E =243 1 1
C-#1 04-022S-7900 Screw For Latchet Bracket 2 x| E =22l Z LA 2 2
C-42 15-117A-7900 Needle Bar Guide Slide Block Hhsoi ot 3 1 1
C-43 04-105A-7900 Needle Bar Crank Htsth 383 1 1
C-44 PN-000355-00 Needle Bar Up Positioning Pin Hsoi & n™E 2 2
C-45 15-022G-7900 Spring For Needle Bar Up Positioning Pin [HHSCH AF T&A®E A =2 2 2
C-46 15-123C-7900 Spring Cover A DHE AT Y 1 1
C-47 SC-0323-7900 Screw [1/8" n=40] ELEAL 3 3
C-48 44-107M-7900 Needle Bar Felt(A) st 2% 2E(A) 1 1
C-49 15-325A-7900 Needle Bar Rotate Stopper Block Hhsoi 5|™ 94X £ 2 2
C-50 PN-000355-00 Stopper Pin For Slide Block gelol=E 23 AEH & 1 1
C-51 15-020A-7900 Slide Block £2lolE = 1 1
C-52 15-118A-7900 Slide Block Cover £2l0|E 23 H 1 1
C-53 GP-013387-00 Needle Bar(Left) Hh=CH-=} 1 1
C-54 GP-013386-00 Needle Bar(Right) HHSLH-< 1 1
C-55 04-11LB-7900 Needle Clamp(Left) X 1/4(k) 1 1
C-56 04-11RB-7900 Needle Clamp(Right) X 1/4(%) 1 1
C-57 SC-A297-4118 Screw [1/8" n=40] ZE0| o] ZH2LEAK1/8" n=40) 2 2




Needle Bar Lifting Mechanism

HSH 25 2




Q'ty

Ref. No. Parts No.  [Note Name of Parts = y 1750 1790 Assfl?bly
SF | MG |[MBL| MG |MBL
C-58 SC-A320-4222 Screw [1/8" n=40] Z=0| & ZH2LEAH1/8" n=40) 2 2
C-59 SC-A350-4515 Screw [1/8" n=40] S0 HELIAH1/8" n=40) 2 2
C-60 44-108M-7900 Needle Bar Felt(B) =t 27 £ E(B) 2 2
C-61 44-109C-7900 Qil Wick Holder st 57 2 EXO| 1 1
C-62 44-0000-1230 Oil Wick 2 AX| 1 1
C-63 04-121C-7400 Wick Support(Needle Bar Frame) A Fol 2 2
C-64 SC-0531-2302 Screw [9/64" n=40] SA ZHo] I LA} 2 2
C-65 GP-010178-00 Needle Bar Rock Shaft Connecting Rod [R5 HZARE 1 1 1 1 1
C-66 04-020S-7400 Screw [1/4" n=24, | =24] QLESF HZRE E LA 1 1 1 1 1
C-67 SC-A308-4517 Screw [1/4" n=40, L=6] Y LbAL 2 | 2 2 2 2
C-68 GP-010179-01 Needle Bar Rock Link sl LS8 3 1 1 1 1 1
C-69 SC-000473-00 Screw [15/64" n=28, L=7.5] a2l opgfLbAt 2 2 2 2 2
C-70 GP-011324-01 Shaft for Needle Bar Rock Link Htsth s 83 5 1 1 1 1 1
C-71 GP-011839-01 Bushing for Needle Bar Rock Link Hist 25 3 4 1 1 1 1 1
C-72 WS-000117-00 Washer for Needle Bar Rock Link st 25 &3 9t 2 2 2 2 2
C-73 06025MC-7113 Screw [M6] His 2% 3 DHLIA} 1 1 1 1 1
C-74 GP-010162-00 Needle Bar Rock Crank Hhsth 2 33 1 1 1 1 1
C-75 CL-000104-00 Needle Rocker Shaft Collar sF k2t 1 1 1 1 1
C-76 GP-022806-00 SeaSaw Lever Al el 2 2
C-77 SC-0108-2350 Screw DY LEAL 1 1 1 1 1
C-78 SC-0502-2302 Screw O™ LEAL 2 2
C-79 04-002S-7900 Screw DHLEAL 4 4




Needle Bar Flip-Up Mechanism




Q'ty

Ref. No. Parts No.  [Note Name of Parts = g 1750 1790 Assfl?bly
SF | MG |[MBL| MG |MBL

D-1 SLR070-00001 Needle Bar Change Solenoid Ass'y |HHsC E 2t &eil 0| = () 2 2
D-2 17-311A-7907 Cover For Solenoid &2 0| = HH 1 1
D-3 17-312A-7907 Stud For Solenoid Shaft Connection Lever &2l 0| = A 2] 2hzl 1 1
D-4 17-3145-7907 Nut[M8XxP=1] oA 2] gHE DY HE 1 1
D-5 SC-0196-2700 Screw[M3XxP=0.5] ol 0| = F& nHLIAL 8 8
D-6 11-017W-2700 Washer Sefco|E £ Hotyq 8 8 (%)
D-7 11-016W-2700 Spring Washer el 0|E FE AT 9N 8 8
D-8 17-0415-7907 Ball Guide Screw = ol = LtA} 1 1
D-9 17-013G-7900 Neutral Spring for Change Lever Hsth &t e Hex| A=E 1 1
D-10 17-014A-7900 Neutral Positioning Ball st &t e Holx| & 1 1
D-11 SC-0307-1230 Screw[3/16" n=32] &2l .c0| = DHLIA} 2 2
D-12 17-042A-7907 Connection Lever for Solenoid Shaft |&&l0|= & 1 &fu 1 1
D-13 17-027A-7907 Set Screw for Solenoid Shaft £elc0|E 2EF ChtA 2 2
D-14 17-017S-7507 Set Screw(B) For Slide Block £2l0|E 23 255 ChtAL 1 1
D-15 GP-016985-00 Slide Block Moving Shaft(T) sz2lolE 28 25F(AH) 1 1
D-16 17-007G-7907 Return Spring For Solenoid Shaft S| o|EX 59 A=F 2 2
D-17 17-128A-7900 Collar For Slide Block Moving Shaft |&2l0|E 23 2% 7t2} 3 3
D-18 SC-0105-7500 Screw [M5] A HE IHLAL 5 5
D-19 17-120A-7900 Bracket For Slide Block Moving Shaft|£2l0|E £3 2&% =223l 1 1
D-20 SC-0543-2302 Screw [11/64" n=40] Bapl I LEAL 2 2
D-21 17-024A-7900 Slide Block Moving Lever £2lolE 28 25 2y 1 1
D-22 SC-0195-7507 Screw [M4XxP=0.7] QR E LEA} 1 1
D-23 06-011G-8270 Positioning Spring For Slide Block  |£2l0|E £ 9% Z2H A=Y 2 2
D-24 EA-000040-00 Needle Bar Change Switch Ass'y HhsCf et A2X| () 1 1
D-25 06-024S-7400 Screw AQAX| I LEAL 2 2
D-26 10-061S-9577 Screw Ass'y &2l 0| = FELIAKH) 8set | 8set




£
8
c
®
£
3}
Q
=
[
o
©
£
)
®
o)
| .
£
-




Q'ty

Ref. No. Parts No. Note Name of Parts 1750 1790 Assfl?bly
MG |[MBL| MG (MBL
E-1 AS-000353-00 Bobbin Winder Ass'y AU (x) 1 1 1 1 1
E-2 41S001S-306H Bobbin Winder Base Ass'y AZE7| "ol A (X) 1 1 1 1 1
E-3 GP-000765-01 Bobbin Winder Driving Shaft M| FEH 1 1 1 1 1
E-4 GP-000764-01 Bobbin Winder Action Body A7 2SS 1 1 1 1 1
E-5 GP-004578-00 Bobbin Winder Action Pulley AL xE E 1 1 1 1 1
E-6 SC-0104-5607 Screw [11/64" n=40] AU &S E 2 2 2 2 2
E-7 RI-000040-00 Bobbin Winder Action Ring AT EE Y 1 1 1 1 1
E-8 41S009S-306H Bobbin Winder Shaft Rubber Ring A FEs 1R 1 1 1 1 1
E-9 41-008A-300G Bobbin Stand Bl ARNE 1 1 1 1 1
E-10 41-009A-300G Bobbin Stopper Hul AETH 1 1 1 1 1
E-11 41-010A-300G Bobbin Winder Adjusting Plate AL =™ 1 1 1 1 1 5)
E-12 SC-0130-1230 Screw [1/8" n=40] AT = I E LA 1 1 1 1 1
E-13 06011SW-306H Washer 2kM 1 1 1 1 1
E-14 41-013A-300G Bobbin Winder Lever Al 1 1 1 1 1
E-15 SC-0105-7500 Screw [M4xP0.7] AZT| el DY LA 1 1 1 1 1
E-16 41S013S-306H Bobbin Winder Lever Shaft Al 1 1 1 1 1
E-17 04-009C-3710 E-ring [$5] Al 2 2 2 2 2
E-18 40-007W-1600 Washer 2FM 2 2 2 2 2
E-19 41S014S-306H Thread Winder Adjusting Cam AZT| =™ 1 1 1 1 1
E-20 02004SC-4113 Screw [M4XP0.7] AT =EY ELE 1 1 1 1 1
E-21 415021S-306H Thread Winder Spring ATl Az 1 1 1 1 1
E-22 415017S5-306H Thread Winder Action Plate A2 2o 1 1 1 1 1
E-23 AS-000581-00 Thread Tension Control Ass'y A A =HEA (F) 1 1 1 1 1
E-24 415034S-306H Thread Tension Control Cap Nut A =™ W HE 1 1 1 1 1
E-25 40-804W-1230 Thread Tension Control Spring Stopper [A&H2] =M AZ2 AETH 1 1 1 1 1
E-26 40-333G-3710 Thread Tension Control Spring ARt = AxE 1 1 1 1 1
E-27 40-024A-1230 Spring Cover ATE I{H 1 1 1 1 1 (x)
E-28 40-108A-1306 Thread Tension Disk Aot HA| 1 1 1 1 1
E-29 415028S-306H Thread Tension Adjusting Shaft Alxted xd™ME 1 1 1 1 1
E-30 415026S-306H Thread Guide Plate Al obLy 1 1 1 1 1
E-31 SN-0121-7400 Nut HE 1 1 1 1 1
E-32 415025S-306H Bobbin Winder Mes AZT| WA 1 1 1 1 1
E-33 SC-0519-2302 Screw [9/64" n=40] AZ7| WA ot 2 2 2 2 2
E-34 415023S-306H Screw [11/64" n=40] A20| = & 3 3 3 3 3
E-35 GP-004579-00 Bobbin Winder Action Body Bushing |&Z7| 2t&i % 1 1 1 1 1
E-36 WS-000073-00 Washer for Bobbin Winder Driving Shaft |AZ7] #8535 2k 1 1 1 1 1




£
2
c
®
<
3}
Q
=
apd
o
o
w
{5
Q
2
n
Q
| .
a

29

10




Q'ty

Ref. No. Parts No. [Note Name of Parts = e 1750 1790 Asgi'jj
SF | MG |[MBL| MG |MBL
F-1 05-002C-2500 Nut [9/16" n=20] et =HMHE 1 1 1 1 1
F-2 SC-0339-1230 Screw [9/16" n=20] ofad =HELIAL 1 1 1 1 1
F-3 05-014C-250A Presser Bar Spring oted =8 Az 1 1 1
F-4 05-014C-250B Presser Bar Spring (Heavy) oted =28 AZB(FE) 1 1
F-5 05-007C-1230 Presser Guide Bar e =38 1 1 1 1 1
F-6 GP-010212-00 Presser Bar Bushing FEO 4 1 1 1 1 1
F-7 GP-010611-00 Presser Bar +& 1 1 1 1 1
F-8 SC-0315-2302 Screw [9/64" n=40] L2 uk ELA} 1 1 1 1 1
F-9 05-020A-7400 Presser Foot 1/4 22 1/4 (QHHII0|E8) 1 1 1 1 1
F-10 01-101C-7507 Safety Guide oMol = 1 1 1 1 1
F-11 GP-013204-00 Presser Bar Holder FEh Fol 1 1 1 1 1
F-12 SC-A174-4122 Screw [11/64" n=40] 5 Tol ELtAt 1 1 1 1 1
F-13 43-001A-640L Presser Bar Lifter FEd 2207 1 1 1 1 1
F-14 SC-0164-2700 Screw [M5] FEU 2217 DELIAL 2 2 2 2 2
F-15 GP-025414-00 Presser Bar Lifter Crank SEo 22171 23 1 1 1 1 1
F-16 SC-0158-3710 Screw [9/64" n=40] Axmal ZHo| LiA} 1 1 1 1 1
F-17 11-0175-7500 Nut [9/64" n=40] FEU S8 el AZ™ HE 1 1 1 1 1
F-18 GP-012864-00 Spring For Presser Bar Lifter Lever [+50 S8 2le] A= 1 1 1 1 1
F-19 GP-025423-00 Presser Bar Lifter Lever FEh 22(7] alle 1 1 1 1 1
F-20 43-107P-5700 Presser Bar Lifter Stud S 227| M F 1 1 1 1 1
F-21 43-008A-7500 Collar For Presser Bar Lifter Stud FEU 2217 e F 712} 1 1 1 1 1
F-22 SC-0113-3400 Screw [11/64" n=40] 2l & 72t D- LA} 2 2 2 2 2
F-23 SC-000803-00 Screw [1/4" n=28] SEof 22/7] &l XIX| LHA 1 1 1 1 1
F-24 43-005C-7500 Nut [1/4" n=28] FEM 2217] 8l XX HE 1 1 1 1 1
F-25 GP-010613-00 Knee Lifter Connecting Rod 22 S8 dZ R 1 1 1 1 1
F-26 43-017S-7500 Stud Screw For Knee Lifter Connecting Rod | F5& 28 912 RE ChLIAL 3 3 3 3 3
F-27 SC-001792-00 Stud Screw For Knee Lifter Link FE 28 Y3 Hhiat 1 1 1 1 1 |Dec.09.09
43-014S-7500 Stud Screw For Knee Lifter Link F£ 28 g3 At 1 1 1 1 1
F-28 GP-010112-00 Knee Lifter Link 2E 28 33 1 1 1 1 1
F-29 GP-010203-00 Knee Lifter Bar FEEE = 1 1 1 1 1
F-30 43-0355-2070 Bolt [M6] CRYOM =Y EE 1 1 1 1 1
F-31 43-0365-2070 Nut [M6] Rt o|M =Y HE 1 1 1 1 1




Feed Adjusting Mechanism

ool =& #A




Q'ty

Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Assflz]bly
SF | MG |[MBL| MG |MBL
G-1 GP-011005-00 Length Control Dial Plate Cto| et 2XHEH4) 1
G-2 06-001A-7500 Length Control Dial Plate cto| gt 2 XHEH(5) 1 1
G-3 06-013M-740L Length Control Dial Plate clo| 2XHEH(7) 1 1
G-4 SC-0193-1230 Screw(3/16" n=28) crol Z DM LIAK3/16" n=28) 1 1 1 1 1
G-5 06-010R-1230 O-Ring[P10] cho|Y & 28 1 1 1 1 1
G-6 GP-010906-00 Feed Regulator Dial Shaft ao|E =& clo|Y & 1 1 1 1 1
G-7 06-012P-7400 Pin For Dial = 1 1 1 1 1
G-8 06-027G-7400 Spring For Dial clo|y A= 2 1 1 1 1 1
G-9 GP-009934-00 Feed Regulator ool= =8| 1 1 1
G-10 GP-010971-00 Feed Regulator(BL) aolE =F7| (2l &) 1 1
G-11 SC-A117-4417 Screw(1/4" n=40) Szt E0l HELAH/4" n=40) 2 | 2 2 2 2
G-12 06-112A-7500 Feed Regulator Eccentric Wheel Shaft  [Z|0o|= =&7| HASF 1 1 1 1 1
G-13 SC-0307-1230 Screw(3/16" n=32) U 2H& 53 D™HLIAK3/16" n=32) 1 1 1 1 1
G-14 06-114A-7500 Feed Regulator Connecting Rod M| AZRE=E(227) 1 1 1 1 1
G-15 06-015A-7500 Stud Screw For F-15 Hety| AZRE chfab 1 1 1 1 1
G-16 GP-011003-00 Feed Regulator Shaft Az 1 1
G-17 GP-011004-00 Feed Regulator Shaft(BL) Hety| (2t =) 1 1 1
G-18 07-252A-5607 Stopper Collar For Feed Regulator Shaft |2 &t AEH 72} 1 1 1 1 1
G-19 SC-0317-2700 Screw(15/64" n=28) Ftal T LEAL 2 2 2 2 2
G-20 06-129A-7500 Slide Block Guide Plate £2l0|E =3 ohfiHE 2 2 2 2 2
G-21 SC-0543-2302 Screw(11/64" n=40) O EF DY LIAL 4 4 4 4 4
G-22 GP-020930-00 Slide Block S2lo|E S (F2|) 2 2 2 2 2
G-23 GP-020931-00 Pin For Connecting Rod Io|E W AZRE AZHE 1 1 1 1 1
G-24 GP-020928-00 Feed Cam Connecting Rod IOo|E A AABRE 1 1 1 1 1
G-25 06-036A-7400 Needle Bearing HolE Hof & 1 1 1 1 1
G-26 GP-020929-00 Feed Cam Ijo|E 2 1 1 1
G-27 GP-021005-00 Feed Cam (BL) ol = (28 =) 1 1
G-28 SC-A308-4517 Screw [1/4" n=40] To|= 4 TIX™LIAL 2 2 2 2 2
G-29 06-024A-7500 Bearing Cover For Feed Cam ool = A HlojE 1 1 1 1 1
G-30 SC-A301-4119 Screw(9/64" n=40) ZE20| HA| 22LEAH9/64" n=40) 2 2 2 2 2
G-31 06-141A-7400 Level Feed Crank sEU) 3H3 1 1 1
G-32 06-141A-750L Level Feed Crank (BL) FEU) IY I (28 F) 1 1
G-33 SC-0253-7400 Screw(1/4" n=28) 2F A3 FLHAH1/4" n=28) 1 1 1 1 1
G-34 06-137A-7400 Level Feed Connecting Link 5 mo|E AZZ A (KS007) 1 1 1 1 1
G-35 06-140P-7400 Connecting Link Pin A HE 1 1 1 1 1
G-36 06-020C-7400 E-Ring(¢6) E2(46) 2 2 2 2 2
G-37 GP-010000-00 Feed Adjusting Spring ol =8 AxE 1 1 1 1 1
G-38 GP-010958-00 Bracket for Spring Az ol E2pl 1 1 1 1 1
G-39 SN-0111-1600 Nut [3/16" n=28] HE 1 1 1 1 1
G-40 SC-0523-1230 Screw [3/16" n=28, L=10] To|E =™ A=a IXLIA} 1 1 1 1 1
G-41 SC-0548-7400 Screw [3/16" n=28, | =8] AT2Z0| H2}7 DHLIA} 2 2 2 2 2
G-42 10-020W-2700 Washer 24M 2 2 2 2 2
G-43 GP-010205-00 Reverse Feed Control Shaft Al HF 1 1 1 1 1
G-44 RI-000108-00 E-Ring(¢8) E2(48) 1 1 1 1 1
G-45 06-031C-106L Washer 24M 1 1 1 1 1
G-46 06-032C~-106L Cover for Reverse Feed Control Shaft|% Zlal|t{ & 7t 1 1 1 1 1
G-47 SC-0211-7500 Screw [M4XxP0.7, L=8] He DHLEAL 3 3 3 3 3
G-48 SP-000041-00 Reverse Feed Lever Return Spring AXlEH FHAZY 1 1 1 1 1 [Aug.31.09
06-034G-106L Reverse Feed Lever Return Spring AxlEH SHAZY 1 1 1 1 1
G-49 GP-012781-01 Reverse Feed Lever o 2| 1 1 1 1 1
G-50 GP-010206-00 Bracket for Reverse Feed Lever Azl 22 1 1 1 1 1
G-51 SC-0185-1230 Screw [3/16" n=32, L=10] ARl FHH LEAL 1 1 1 1 1
G-52 GP-010207-00 Stopper for Reverse Feed Lever AXlY e AEH 1 1 1 1 1
G-53 06-036C-2070 Stopper for Return Spring AT AR 2 2 2 2 2




Feed Mechanism
I[0|E A




Q'ty

Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Assflz]bly
SF | MG |[MBL| MG |MBL

H-1 06-141A-7500 Feed Rock Shaft Bushing(Front) FEU M R4 1 1 1 1 1
H-2 SC-0507-1230 Screw [15/64" n=28] ol DHLEAL 2 2 2 2 2
H-3 06-139A-7400 Feed Rock Shaft Bushing(Rear) FHUN = 24 1 1 1 1 1
H-4 GP-010977-00 Feed Rock Shaft =gl 1 1 1 1 1
H-5 06-142A-7400 Collar For Feed Rock Shaft UM Ft2t 2 2 2 2 2
H-6 SC-0129-7400 Screw [1/4" n=40] et DY LA} 4 4 4 4 4
H-7 GP-010621-00 Feed Bar Crank EUEE 383 1 1 1 1 1
H-8 SC-0184-1600 Screw [3/16" n=28, L=17] SU2HA 33 ELEAL 2 2 2 2 2
H-9 GP-011849-00 Feed Bar Eccentric Shaft SHEE HAZ 1 1 1 1 1
H-10 WS-000119-00 Washer U A HAS 9N 2 2 2 2 2
H-11 SC-0179-3710 Screw [3/16" n=32] sS4 EHE HAS TYLIAL 1 1 1 1 1
H-12 GP-011850-01 Feed Bar = e 1 1 1 1 1
H-13 SC-0212-7400 Screw [1/8" n=44] S =0l =HLIAL 1 1 1 1 1
H-14 SN-0113-7400 Nut [1/8" n=44] EU =0l =HLIAIEHE 1 1 1 1 1
H-15 06-57TA-7507 Feed Dog 1/4" =4 1/4" 1 1 1 1 1
H-16 SC-A306-4113 Screw [1/8" n=44] EY ™LA 2| 2 2 2 2
H-17 GP-019663-00 Feed Bar Fork SUEE =3 1 1 1 1 1
H-18 SC-0106-7400 Screw [15/64" n=28] SRR Z3 E LA} 1 1 1 1 1
H-19 06-151W-7400 Washer for Feed Bar Fork EU A =3 oM 1 1 1 1 1
H-22 GP-011844-00 Guide Plate for Feed Bar Fork EUgtE 23 Jfo|=m 1 1 1 1 1
H-23 SC-000416-01 Adjusting Screw for Feed Bar Fork  |&U 2tal 23 =HLIAL 1 1 1 1 1
H-24 SC-0543-2302 Screw [11/64" n=40] SL A T3 JI0|EE DHLIAL 1 1 1 1 1
H-25 GP-019666-00 Felt Holder & E Zro| 1 1 1 1 1
H-26 SC-000645-00 Screw [M3xP0.5, L=4] 2 ETO| DM LEA} 1 1 1 1 1
H-27 AS—-005117-00 Feed Bar Slide Block Ass’y sHEHE 0| S3(X) 1 1 1 1 1
H-28 GP-019664-00 Feed Bar Slide Block SHEE 0Ny 53 M1 pa) ]| =)
H-29 GP-019665-00 Block Guide =3 7tol= OAROREOERORNEY
H-30 SC-000605-00 Screw [M2XP0.4, L=4] 22 7fo|= DA} (4) ] (4) | @) | @ | @)
H-31 GP-019667-00 Felt A HE A 1 1 1 1 1
H-32 GP-019668-00 Felt B HEB 1 1 1 1 1
H-33 06-07TA-757A Feed Dog 1/4”(BL) =4 1/47(BL) 1 1




Reverse Button Mechanism

AT HE A




Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Assflz]bly
SF | MG |[MBL| MG |MBL
-1 SBT160-00001 Reverse Feed Solenoid Ass'y ARl &e ol E (X) 1 1 1 1 1
|-2 GP-009962-00 Reverse Feed Solenoid Base Axl&e| ol E FEEH 1 1 1 1 1
-3 SC-024S-7400 Screw [11/64" n=40, L=7] A& 0| = THLIA} 3 3 3 3 3
-4 SC-0183-2070 Screw [15/64" n=28, L=9] ARl &e 0| = EEE THLIAL 2 2 2 2 2
-5 06-045A—106L Reverse Feed Solenoid Crank Support & &8l 0| = 37 3 ehAl 1 1 1 1 1
1-6 GP-009963-00 Reverse Feed Solenoid Crank Hrl&e olE 383 1 1 1 1 1
-7 06-046W-1067 Washer M 1 1 1 1 1
-8 SC-0108-2350 Screw [M6] 1y EE 1 1 1 1 1
-9 GP-009966-00 Reverse Feed Solenoid Crank Link |9 Xl&el|co|= HZE T 1 1 1 1 1
-10 43-016S-640L Hinge Screw [15/64" n=28] A2 3 chifAb 1 1 1 1 1
=11 SN-0105-3400 Nut [15/64" n=28] HE 1 1 1 1 1
=12 GP-010204-00 Reverse Feed Crank e 1 1 1 1 1
-13 SC-A117-4417 Screw [1/4" n=40, L=6] I8 LA} 2 2 2 3 3
[-14 PN-000187-00 Reverse Feed Crank Connecting Pin |G&l 33 oA HE 1 1 1 1 1
=15 SC-0307-1230 Screw [3/16" n=32, L=8] A YT AZE DHLIAL 1 1 1 1 1
-17 06-040R-106L Reverse Feed Lever Stopper Rubber |GZXl2e] AEH D& 1 1 1 1 1
I-18 GP-022654-00 Reverse Feed Button Case AR E AHolA 1 1 1 1 1
I-19 12-002A-7507 Insulation Film ARHE AQx Mol IE 1 1 1 1 1
1-20 12-013A-7507 Reverse Feed Button Ass'y AZHE(X) 1 1 1 1 1
I-21 12-004A-7507 Spring for Reverse Feed Button AAHE AZY 1 1 1 1 1
|-22 06-033M-3800 E-Ring [3] Ed 1 1 1 1 1
I-23 12-006P-7507 Stopper for Reverse Feed Button HAHE AEH 1 1 1 1 1
I-24 SC-0531-2302 Screw [9/64" n=40] AXHE AEH THELIAL 1 1 1 1 1
I-25 CA-001445-00 Reverse Feed Button Switch Ass'y  |HAZIH{E AR|X|(X) 1 1 1 1 1
I-26 SC-0126-3800 Screw [3/32" n=56] ARHE ALR|(X) DY LA} 2 2 2 2 2
|I-27 SC-0195-7507 Screw [M4XP=0.7] AR E QHHE LEA} 1 1 1 1 1
I-28 SC-0543-2302 Screw [11/64" n=40] X E 7 o|A TELIAL 2 2 2 2 2
I-29 SC-024S-7400 Screw AR IY T THELIA} 1 1 1 1 1




Lower Shaft Mechanism

ol
I
i
]




Q'ty

Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Assflz]bly
SF | MG |[MBL| MG |MBL
J-1 GP-010978-00 Lower Shaft St 1 1 1 1 1
J-2 GP-010991-01 Lower Shaft Front Bushing st ™M R4 1 1 1 1 1
J-3 GP-023193-00 Screw [15/64" n=28] A DFLIA} 2 2 2 2 2
J-4 07-104A-7500 Lower Shaft Middle Bushing 5tE & 24 1 1 1 1 1
J-5 07-004M-7400 Felt for Lower Shaft Bushing St RN WE 2 2 2 2 2
J-6 07-011A-5607 Bearing [6004ZZNR] 5t & HoE 1 1 1 1 1
J-7 07-106A-7500 Bearing Bushing oF% Ho{E &4 1 1 1 1 1
J-8 02-019A-2070 Bearing [6204ZZNR] S5tE = Hlold 1 1 1 1 1
J-9 GP-008700-01 Lower Shaft Timing Pulley 5t ElolY E2| 1 1 1 1 1
J-10 SC-A117-4417 Screw [1/4" n=40] WEZD DYLIAL 4 4 4 4 4
J-11 SC-A308-4517 Screw [1/4" n=40] TOHLEAL 2 2 2 2 2
J-12 06-154A-5700 Vertical Feed Eccentric Cam HAL A 1 1 1 1 1
J-13 GP-018248-01 Lower Shaft Gear 5tE 7104 2 2 2 2 2
J-14 SC-A550-4517 Screw [1/4" n=40] O LEAL 5 5 5 5 5
J-15 GP-016722-00 Bearing Pushing Plate #Hold =58 1 1 1 1 1
J-16 SC-0155-7400 Screw [9/64" n=40] Hold =58 ELtAL 2| 2 2 2 2




Hook Mechanism

= A




Q'ty

Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Assflz]bly
SF | MG |[MBL| MG |MBL

K-1 GP-011854-00 Rotary Hook Base(Left) = 2E(zh 1 1 1
K-2 GP-011855-00 Rotary Hook Base(Left)-Large Hook |& 2+&l(Zh)-2u= 1 1
K-3 GP-011857-00 Rotary Hook Base(Right) = ghEl() 1 1 1 1
K-4 GP-011858-00 Rotary Hook Base(Right)-Large Hook | 2H&l(9)-281= 1 1
K=7 GP-015572-00 Hook Gear 7|04 2 2 2 2 2
K-8 SC-A550-4517 Screw [1/4" n=40] 08 LEAL 6 6 6 6 6
K-9 07-142A-7500 Rotary Hook Bushing(Lower) 28z = d(F) 2 |22 ]2 |2
K-10 SC-0105-7500 Screw [11/64" n=40] T4 DFLEAL 4 4 4 4 4
K-11 07-144A-7500 Rotary Hook Bushing(Upper) 282 & R4(k) 2 |2 2
K-12 07-145A-750L Rotary Hook Bushing(Upper)-Large Hook| 2E{2| & RA(L)-281= 2 2
K-13 07-149W-7500 Hook Thrust Ring = o g 2 2 2
K-14 07-050W-750L Hook Thrust Washer = HHE 9bM 2 2
K-15 07-148A-7500 Rotary Hook Needle Bearing 2HZ| & L E HolE 2 2
K-16 07-047W-7500 Rotary Hook Bearing Stop Ring 2EHZ| £ B/R(843) 2 2
K-17 GP-018041-00 Opener Link ZI4 g3
K-18 GP-018049-00 Opener Link—Large Hook QI ZJ-28 = 2 2
K-19 GP-020809-00 Opener Lever I 2 2 2
K-20 GP-020810-00 Opener Lever-Large Hook 2l u-28) = 2 2
K-21 SN-0115-7400 Nut[3/16" n=32] Lol HE 2 2
K-22 09-106A-7400 Screw For Opener Link Shaft zH 3 F 2 2
K-23 GP-010959-00 Opener Bl FolAa 2= 2 2 2
K-24 GP-019545-00 Opener—Large Hook Hel AHo|A 2= 128 5 2 2
K-25 02-019W-1230 Washer Iq 2N 2 2 2 2 2
K-26 SC-0502-2302 Screw [9/64" n=40] I IHLIAL 2 2 2 2 2
K-27 GP-018061-00 Opener Lever Shaft Tl HF 2 2 2 2 2
K-28 44-0000-1230 Oil Wick 2 AX| 2 2 2 2 2
K-29 SC-0353-7400 Screw([3/16" n=32] = e F D™LIA} 2 2 2 2 2
K-30 07-053A-7500 Hook = H12-15L 2
K-31 07-051A-7507 Hook = H12-15L(TRI) 2
K-32 07-056A-7907 Hook = H12-15LC TRI/CP 2
K-33 07-052A-75L7 Hook-Large Hook £ H12MC(1) TR/CP-BR 2 2
K-34 GP-018550-00 Bobbin Tension Spring 5| ™ x| Az 2 2 2
K-35 09-043G-740L Bobbin Tension Spring—Large Hook |23 WX AZ2-2u| & 2 2
K-36 07-160A-7500 Bobbin Hy| 2 2 2
K-37 07-161A-750L Bobbin-Large Hook Hul-oul= 2 2
K-38 07-062A-75L7 Bobbin Case—Large Hook 2ol go|A 726 = 2
K-39 07-063A-7900 Bobbin Case ol Fo|A 7Y 2
K-40 07-064A-790L Bobbin Case-Large Hook Sl 7ilo|A 7426 & 2
K-41 09-034W-7400 Washer For Hook Base = HHE 9t 2 2 2 2 2
K-42 04-020S-7400 Screw For Hook Base = ghE I LEA}L 2 2 2 2 2
K-43 09-126A-7400 Pinch Sleeve(Upper) = gha Se|= (k) 2 2 2 2 2
K-44 09-127A-7400 Pinch Sleeve(Lower) = ghEl S2|E(T) 2 2 2 2 2
K-45 SC-0331-7400 Screw [15/64" n=28)] &2|2 THLIAL 2 2 2 2 2
K-46 GP-015151-00 Holder for Hook Gear Felt(Right) = 71 4 EZFO|(S) 1 1 1 1 1
K-47 GP-015149-00 Holder for Hook Gear Felt(Left) = 7|0 MEFOI(F) 1 1 1 1 1
K-48 GP-015153-00 Hook Gear Felt = 7|0 dE 2 2 2 2 2
K-49 SC-0531-2302 Screw = 7|01 A EFO| LEA} 4 4 4 4 4




Lubrication Mechanism

2R




Q'ty

Ref. No. Parts No.  [Note Name of Parts = = 1750 1790 Assflz]bly
SF | MG |MBL| MG |MBL

L1 AS-003209-00 Oil Tank Ass'y ™M A(x) 1 1 1 1 1
L-2 GP-016422-00 Qil Tank Nipple A Qs LZE A 2| 2| 2 2
L-3 GP-015645-01 Qil Tank Nipple B Qs 3 U= 1 2 | 2 3
L-4 SC-0346-2350 Screw [M8, L=14.5] Q2lEl 5 opsf LA 2 | 1 1

L-5 44-021R-7400 Rubber Cap 2oey3 neapy 1 1 1 1 1
L-6 44-144M-7500 O-Ring (P30) 2983 0g 1 1 1 1 1
L-7 SC-0523-1230 Screw [3/16" n=28, L=11] Qe 3 IEUA 2|2 | 2|22
L-8 GP-012865-00 Qil Terminal 2aEolg 1 1 1 1
L-9 GP-034903-00 Hose [$6Xd8, L=130] QoED|Y 2 5A 1 1 2 | 2
L-10 GP-001862-00 Hose [$8X$10, L=70] 2 T A 1 1 1 1 1
L-11 GP-034903-00 Hose [$6X$8, L=50] =23 Y FA 1 1 1 1 1
L-12 GP-014314-00 Felt SR HE 2 | 2| 4| 4
L-13 44-0000—1230 Qil Wick [L=220] =7 74 1 1 1 1 1
L-14 GP-001708-00 Hose Holder S Fol 1 2| 2| 3] 3
L-15 SC-0548-7400 Screw [3/16" n=28, L=8] 2| LA 1 1 1 1
L-16 07-003M-7400 Felt SR HE 1 1 2 | 2
L-17 01-110R-1230 Rubber Cap 2oeo|g D2opy 1 1 2 | 2
L-18 44-001C-1230 Hose Holder(Small) A Fol(L) 5 6 6 7 7
L-19 44-021A-7500 Oil Terminal (small) 2 Eo|d(x) 1 1 1 1 1
L-20 44-018R-7500 Oil Cap T4 opy 1 1 1 1 1
L-21 SC-0531-2302 Screw [9/64" n=40] Q2olE{n|d () ELIAL 4| 4| 4| 4| a4
L-22 GP-034901-00 Hose C [p3Xd5, L=140] A T 1 1 1 1 1
L-23 GP-034901-00 Hose C [$3X®5, L=230] ZH|o|A(F) 2 BA 1 1 1 1 1
L-24 GP-034901-00 Hose C [p3xd5, L=180] ZH0|A(R) 2Y TA 1 1 1 1 1
L-25 GP-034901-00 Hose C [p3Xd5, L=220] o 99 sA 1 1 1 1
L-26 GP-034901-00 Hose C [p3xd5, L=220] Histh =g 29 s 1 1
L-27 44-0000-1230 il Wick [L=150] =27 74 1 1 1 1 1
L-28 44-0000-1230 Qil Wick [L=260] = o|A(F) 27 FA 4 | 4| 4| 4
L-29 44-0000-1230 Qil Wick [L=210] = o|A(R) BF FA 22| 2|2
L-30 44-0000—1230 Qil Wick [L=260] HEIE Z7 74 1 1 1 1
L-31 44-0000—1230 Qil Wick [L=260] stz 27 74 1 1
L-32 44-134C-5700 Nipple SHE UE 2 2 2
L-33 44-111C-7400 Oil Hose Holder SA Zo| 2 2 2
L-34 44-133C-5607 Qil Shield Plate FUE 1 1 1

L-35 44-033C-7500 Qil Shield Plate FUEH(ZHE) 1 1
L-36 44-016M-7400 Qil Felt for Thread Take-up Lever  |[Mx{7| 2§ BE 1 1 1 1 1
L-37 GP-009931-00 Qil Cover Holder 7|£9t0] FEE(C) 1 1 1 1 1
L-38 06—-0245-7400 Screw [3/16" n=32] FebEF DH LA 1 1 1 1 1
L-39 GP-011810-00 Qil Cover =TT 1 1 1 1 1
L-40 SC-0151-5050 Screw [15/64" n=28, =10.5] 27 DELIA 3|3 | 3|33
L-41 06-033M-7400 Felt Hety| ®E 3|3 |3]|3]|3
L-42 08037SC-120D Screw [M6, L=8] UL opyfLiAb 1 1 1 1 1
L-43 44-0000-1230 Oil Wick [L=360] FHLUN 7 74 1 1 1 1 1
L-44 44-0000-1230 QOil Wick [L=100] EUUEEMNS 27 74 1 1 1 1 1
L-45 44-0000-1230 Qil Wick [L=100] 7| /4 2|2 | 2|22
L-46 44-111C-2070 Felt Hev| 9E 1 1 1 1 1
L-47 44-058C-5607 Qil Wick Holder M| gAFo| 1 1 1 1 1
L-48 SC-0549-2302 Screw [1/8" n=44] M| FAZ0| TF LA 2|2 |2 |2|2
L-49 44-019M-7400 Felt SHERY a7 2E 2 2 2 2 2
L-50 01-007R-8130 Rubber Cap D2 ol (Hole) 1 1 1 1 1
L-51 44-094R-7500 Qil Adjusting Tube = 17 2 2 2 2 2
L-52 SC-000665-00 Oil Adjusting Screw [3/16" n=32]  |5t% 22 =HLIA} 2|2 |2 |2|2
L-53 GP-018472-00 Spring for Oil Adjusting Screw 5t 2 =HLIALAZE 2 2 2 2 2
L-54 GP-014849-00 Gasket for Hook Base Cover SHHE AT 2 2 2 2 2
L-55 GP-014850-00 Hook Base Cover S HrE 7] 2 2 2 2 2
L-56 SC-0158-3710 Screw [9/64" n=40] At DH LA} 8| 8| 8| 8|8




Lubrication Mechanism




Q'ty

Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Assflz]bly
SF | MG |[MBL| MG |MBL
L-60 04-003R-1600 Rubber Cap D2 opf 1 1 1 1 1
L-61 GP-018005-00 Hook Gear Cover(Left) F7|0{AHH (F) 1 1 1 1 1
L-62 GP-018006-00 Hook Gear Cover(Right) Z7|0{FHH(R) 1 1 1 1 1
L-63 44-007C-106L Oil Hose Nipple SALE 1 1 1 1 1
L-64 GP-034901-00 Hose C [$3X 5, L=150] A s 1 1 1 1 1
L-65 GP-018417-00 Nipple(M5) A LE 2 2 2 2 2
L-66 GP-018081-00 Oil Regulator Block QAXH/EE 1 1 1 1 1
L-67 GP-015788-00 Oil Regulartor AxHT| 1 1 1 1 1
L-68 SC-000040-00 Screw [M4xL16] LAXHETI| 55 DHLIA} 1 1 1 1 1
L-69 02028SW-9115 Spring Washer AT QLM 1 1 1 1 1
L-70 40-004W-1600 Washer 2FM 1 1 1 1 1
L-71 44-129M-5700 Face Plate Felt HEprge 1 1 1 1 1
L-72 44-130G-5700 Face Plate Felt Holder i HE Fol 1 1 1 1 1
L-73 4450075-306H Oil Return Felt 2R QU HE 1 1 1 1 1
L-74 445008S-306H Arm Oil Return Felt ot etx HE 1 1 1 1 1
L-75 GP-034903-00 Oil Hose for Arm Oil Return Felt ot 5t HE 22 A 1 1 1 1 1
L-76 44-008C-120H Oil Hose Holder 22 s A Fo| 1 1 1 1 1
L=77 SC-0531-2302 Screw 2 SAZO| LIA} 1 1 1 1 1




Thread Trimmer Mechanism

AE A




Q'ty
_ Applied
Ref. No. Parts No. [Note Name of Parts = e 1750 1790 S
SF | MG |[MBL| MG |MBL

M-1 ST-000190-00 Moving Knife Shaft(L) SHA=(F) 1 1 1 1 |Aug.31.09

10-201A-7507 Moving Knife Shaft(L) = A=(FH 1 1 1 1
M-2 ST-000189-00 Moving Knife Shaft(R) SHAE(R) 1 1 1 1 [Aug.31.09

10-301A-7507 Moving Knife Shaft(R) SHAE(R) 1 1 1 1
M-3 GP-012112-02 Moving Knife SHA(2122707-553A) 2 2 2 2 |Aug.31.09
M-4 SC-A154-4114 Screw [11/64" n=40] SHA THLIAL 6 6 6 6
M-5 10-004A-7507 Moving Knife Shaft Collar SHAE 72} 2 2 2 2
M-6 SC-0105-7500 Screw [M4] S2FY=0| HELIAHMA) 4 4 4 4
M-7 10-106A-7507 Thread Catcher A Fol 2 2 2 2
M-8 GP-012111-00 Fixed Knife T M A(2122707-556A) 2 2 2 2
M-9 10-010W-7507 Washer For Moving Knife Tension Adjusting ~ [SH A &2 =X 2fM 2 2 2 2
M-10 10-011A-7507 Moving Knife Bracket SHA 22421 2 2 2 2
M-11 SC-0211-7500 Screw [M4X0.7] SHAE2E DFLEAL 4 4 4 4
M-12 10-151A-7507 Moving Knife Shaft Bushing(L) SHA F RAF 1 1 1 1
M-13 10-140A-7507 Moving Knife Shaft Bushing(R) sSHA 5 RA(R) 1 1 1 1
M-14 STT260-00001 Thread Trimming Solenoid Ass'y AE &2 0| E(X) 1 1 1 1
M-15 GP-037285-00 Bracket For Solenoid Ass'y AR & ol E =23l 1 1 1 1
M-16 01-020W-2350 Spring Washer A =2 2L (p6) 4 4 4 4
M-17 SC-0109-2350 Screw [M6] X & co|=E 2t ELiAL 2 2 2 2
M-18 10-554A-7507 Clutch Lever EEREL 1 1 1 1
M-19 10-053S8-7507 Stud Screw For Clutch Lever 22| 2] THpAL 1 1 1 1
M-20 10-551S8-7507 Screw For Clutch Lever Pin 22| 2] ELIA 1 1 1 1
M-21 SN-0101-7400 Nut [11/64" n=40] HE 1 1 1 1
M-22 10-115A-7507 Thread Trimming Rock Link AE s 83 1 1 1 1
M-23 10-013A-7507 Thread Trimming Rock Link Shaft AE EEIH 1 1 1 1
M-24 10-0175-8577 Screw [M5X0.8] A 2 83% IHLIAL 1 1 1 1
M-25 10-044R-5607 Cushion Rubber 4 172(B) 1 1 1 1
M-26 41-288G-7500 Return Spring For Stopper Pin AEN H 54 2= 1 1 1 1
M-27 10-129A-7507 Holder For Stopper Pin AR 28H 20 1 1 1 1
M-28 01-020W-2350 Spring Washer A2 2kM (p6) 4 4 4 4
M-29 SC-0108-2350 Screw [M6] AR M 2sEH 20 1Y LA 2 2 2 2
M-30 10-050S-8577 Screw For Stopper Pin AETH ELLAL 1 1 1 1
M-31 07-011W-1230 Washer For Stopper Pin 2FA 3 3 3
M-32 10-033C-7507 Nut [3/16'n=32] HE 4 4 4 4
M-33 10-166A-7507 Roller For Thread Trimming Cam AR 228 1 1 1 1
M-34 10-067S-7507 Stud Screw For Thread Trimming Cam Roller [AFE 2§ 222 THbAL 1 1 1 1
M-35 GP-012621-01 Thread Trimming Cam AR A 1 1 1 1
M-36 SC-A308-4517 Screw [1/4" n=40] AR DFLEAK(1/4" n=40) 3 3 3 3
M-37 06-040S-1600 Adjusting Screw For Return Spring  |AZ & Z0| FLIA} 1 1 1 1
M-38 10-021G-7507 Thread Trimming Return Spring AR 2lE AR 1 1 1 1
M-39 10-019S-7507 Return Spring Hook 2|E Az Zo| FLA 1 1 1 1
M-40 10-220A-8577 Rod End Bearing(R) ZEHE(D) 1 1 1 1
M-42 10-034A-7507 Joint Connection Stud (1/16"~11/, ") |& =QIE AZS(1/16"~11/, ") 1 1 1 1
M-43 10-221A-8577 Rod End Bearing(L) FE= MHE(FhH 1 1 1 1
M-44 10-036C-7507 Nut(L) [M5X0.8] = ZQIE HHE(FLAY 2 |22 ]°¢2
M-45 10-034S-7507 Stud Screw For Rod End Bearing(R) |RE HE(S) THbAL 1 1 1 1
M-46 10-0245-8677 Stud Screw For Rod End Bearing(L) |ZRE o =(Z}) chfAb 1 1 1 1
M-47 10-038A-7507 Moving Knife Shaft Crank(R) SHA £ 3HIA(R) 1 1 1 1
M-48 SC-0162-5607 Screw [M5x0.8] SHA = 33 ELIAL 2 2 2 2
M-49 10-144A-7507 Moving Knife Shaft Connection Rod(R) |SHA & ¢1Z R=(R) 1 1 1 1
M-50 10-145A-7507 Moving Knife Shaft Connection Rod(L) |SHIA &£ 12 R=(&H 1 1 1 1
M-51 10-046S-7507 Hinge Screw SHA F AZ RE SIX|LEA 2 2 2 2
M-52 10-020W-2700 Washer AED E LM 2 2 2 2
M-53 SC-0332-7500 Screw [M5x%0.8] SZLHE2E(M5X0.8) 2 2 2 2
M-54 10-149A-7507 Moving Knife Shaft Crank(L) SHA £ 3#A(RD 1 1 1 1




Thread Adjusting Mechanism

A =F A




Q'ty
Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 Assflz]bly
SF | MG |[MBL| MG |MBL
N-1 AS-004113-00 Thread Tension Control Ass'y(Foundation) — [Al = ZR[(X)-4HE2& 1
N-2 AS-004114-00 Thread Tension Control Ass'y(General) AEHE ER|(x)-2EE 1 1
N-3 AS-004115-00 Thread Tension Control Ass'y(Heavy) [ =& ZX|(X)-FE& 1 1
N-4 40-108G-2070 Thread Tension Spring(Foundation) |AZH] =& AzZal-duE5g 2
N-5 40-333G-123A Thread Tension Spring(General) AT = AzZg-dukg 2 2
N-6 40-333G-123B Thread Tension Spring(Heavy) AEH = H AZY-FEE 2 2
N-7 40-127A-7500 Thread Tension Plate AT o 1 1 1 1 1
N-8 40-011P-7500 Thread Tension Stud AT =HF 1 1 1 1 1
N-9 40-111G-3800 Thread Take-up Spring(Left) AR 7| A= (F 1 1 1 1 1
N-10 40-013P-7500 Thread Take-up Spring Guide Plate |AA{7| A=& ok fj it 2 2 2 2 2
N-11 40-014P-7500 Plate for Guide Plate AT A=Y ohf 2a|u 1 1 1 1 1
N-12 40-015P-7500 Washer for Guide Plate A7 Az ohlE oty 2 2 2 2 2
N-13 40-016P-7500 Collar for Guide Plate A7 Az okl E Fh2t 1 1 1 1 1
N-14 40-102A-7500 Thread Take—up Spring(Right) A7 AZE(R) 1 1 1 1 1
N-15 40-111A-7500 Body for Thread Take—up Spring A7 2= ZH 1 1 1 1 1
N-16 40-110S-7500 Screw [1/8" n=44, L=4] AT A= ZH DHLAL 2 2 2 2 2
N-17 01-020S-7400 Nut for Thread Tension Stud AT xHE HE 1 1 1 1 1
N-18 40-113A-7500 Adjusting Plate for Thread Take-up Spring A7 A= =X ut 1 1 1 1 1
N-19 40-019G-7500 Stopper for Thread Take—up Spring [MAf7| A=Z2 AET 1 1 1 1 1
N-20 40-018S-7500 Screw [9/64" n=40] M7 A= AEH THLIAL 1 1 1 1 1
N-21 40-117P-7500 Thread Take—up Spring Guide Shaft |Az{7] A=Z& ohfiF 1 1 1 1 1
N-22 40-116P-7500 Stud for Thread Tension Control (Large) Alxtad =& chpAK(DH) 1 1 1 1 1
N-23 01-018P-7400 Stud for Thread Tension Control (Small) AlEte =A™ chpAK(R) 1 1 1 1 1 (=
N-24 40-141P-7500 Pin for Tension Disk (Small) AR ZEPA DHE(D) 1 1 1 1 1
N-25 40-142P-7500 Pin for Tension Disk (Large) AT =FEFHA IH () 1 1 1 1 1
N-26 01-022P-7400 Pin for Thread Guide Aoty H 1 1 1 1 1
N-27 40-120P-7500 Stud for Thread Guide (Large) Hx Mokf chfAl(CH) 1 1 1 1 1
N-28 40-122P-7500 Stud for Thread Guide (Small) 2= Mohl epAlL) 1 1 1 1 1
N-29 40-128C-7500 Nut [11/64" n=40] Hx Mohll HE 2 2 2 2 2
N-30 40-132P-7500 Thread Release Pin (Small) A7 H() 1 1 1 1 1
N-31 40-138P-7500 Thread Release Pin (Large) Al=F7| E(}) 1 1 1 1 1
N-32 01-017P-7400 Thread Tension Disk AT ZEFA 4 4 4 4 4
N-33 01-017W~-7400 Plate for Thread Tension Disk AT ZEHFPA FEH 1 1 1 1 1
N-34 40-804W-1230 Stopper for Thread Tension Spring |[AMZ&E] =& AzZg AEH 2 2 2 2 2
N-35 40-204A-2350 Control Cap for Thread Tension SIA Aad =™ 1 1 1 1 1
N-36 40-126P-7500 Sub Thread Tension Disk 2Ex Ay =HFYA 4 | 4 4 4 4
N-37 40-100A-75L7 Sub Thread Tension Spring Hx Mz Axg 2 2 2 2 2
N-38 40-123P-7500 Sub Thread Tension Nut Hx Az = H HE 2 2 2 2 2
N-39 40-139P-7500 Thread Guide Plate Al ohLy 1 1 1 1 1
N-40 40-1405-7500 Screw [9/64" n=40] Aot E Dy LiAL 1 1 1 1 1
N-41 Thread Guide Bushing Aot 24 1 1 1 1 1
N-42 01-019G-7400 Thread Tension Release Spring Me=FI| A=Y 1 1 1 1 1
N-43 40-136A-7500 Thread Tension Release Plate ASFT|EHIAHE) 1
N-44 40-137A-7507 Thread Tension Release Plate(T/T) [&=F7|EHALE) 1 1 1 1
N-45 01-019R-7400 Stud Screw for Thread Tension Release Plate |Al = 37| EF CHpA} 2 2 2 2 2
N-46 40-010A-5607 Thread Tension Release Bar HEFI = 1 1 1 1 1
N-47 01-019C-7400 Stopper for Thread Take—up Spring [MAH7]| A= AET 1 1 1 1 1
N-48 SC-0365-3710 Screw [9/64" n=40] M7 A2 AETH DFLIA} 2 2 2 2 2
N-49 SC-0158-3710 Screw [9/64" n=40] ARt xEHE DFLIAL 1 1 1 1 1
N-50 SC-0179-3710 Screw [11/64" n=40] AREER DHLIAL 1 1 1 1 1
N-51 STR160-00001 Thread Tension Release Solenoid Ass'y [&&=F7| &2l 0| =E(x) 1 1 1 1
N-52 SC-0162-5607 Screw [M5%P0.8] &8 o|= ™LA} 2 2 2 2
N-53 07-011W-1230 Washer OHLEAL 2k 2 2 2 2
N-54 01-009R-2350 Cable Holder 70l & &ol 1 1 1 1
N-55 GP-011097-00 Thread Guide M7 Aol 2 2 2 2
N-56 SC-0352-7400 Screw [3/16" n=28] MY Mol D LEAL 2 2 2 2




Thread Adjusting Mechanism

A =F A




Q'ty

Ref. No.| Parts No. |Note Name of Parts = e 1750 1790 Assszmly
MG |[MBL| MG [MBL
N-57 01-018A-7500 Arm Thread Guide(Upper) ofeh Al oL (AF) 1 1 1 1 1
N-58 SC-0519-2302 Screw [9/64" n=40] Aokl X LA} 3 3 3 3 3
N-59 01-020A-7500 Arm Thread Guide(Middle) oot Aot (F) 1 1 1 1 1
N-60 01-022A-7500 Arm Thread Guide(Lower) ofgt Al okl (5t) 1 1 1 1 1
N-61 44-024M-7500 Felt for Upper Thread SIM SR HE 1 1 1 1 1
N-62 01-024A-7500 Felt Holder for Upper Thread SA 7 @EZFo| 1 1 1 1 1
N-63 SC-0536-7500 Screw [3/32" n=56] HEZO| LA 2 2 2 2 2




£
2
c
®
£
o
Q
=
.
)
2

A

olo|




Q'ty

Ref. No. Parts No.  [Note Name of Parts = = 1750 1790 Assflz]bly
SF | MG [MBL| MG |MBL
0-1 SWP240-00001 Wiper Solenoid olo|mH &2 ol =(x) 1 1 1 1
0-2 11-102A-7507 Wiper Solenoid Bracket elo|H &a ol =227 1 1 1 1
0-3 11-003A-7507 Wiper Slenoid Cover <bo|H &30l = FHH 1 1 1 1
0-4 SC-0531-2302 Screw [9/64" n=40] 90| H &2 lr0| = FHu| LiA} 3| 3| 3] 3
0-5 SC-0132-7500 Screw [M3x0.5] £2)10| = 2E DHLIAF 4 | 4| 4| 4
0-8 SC-0543-2302 Screw [11/64" n=40] olo|H &#o|= 2alH DELEAL 2 | 2| 2| 2
0-9 AS-003454-01 Wiper Link Ass'’y olo|H &3 (x) 1 1 1 1
0-10 11-030A-7507 Wiper Link Body olo|H Y3 72 ZA 1 1 1 1
0-11 11-0158-7507 Stud Screw EER - REin 2 2 2 2
0-12 11-017C-7507 Nut [9/64" n=40] 23 HH chpAl HE 2 | 2| 2| 2
0-13 GP-013289-00 Return Spring 2lo|IH &l o|lE B AZE 1 1 1 1
0-14 06-0245-7400 Screw [3/16" n=28, |=8] olo|H Y3 KE 2R DELIA} 2 2| 2|2
0-15 11-021A-7507 Wiper Guide Shaft Ass’y olo| I 7}0| = Z=(Z)-40mm 1 1 1 1
0-16 11-125A-7507 Wiper Link “C” eto|H 2 3“C” 2 2| 2|2
0-17 11-022A-7507 Wiper Link Shaft olo|mH 23 = 1 1 1 1
0-18 11-023A-7507 Collar For J-23 ololH g3 = 72t 1 1 1 1
0-19 SC-0105-7500 Screw [M4] Ftal DAL 2 2| 2|2
0-20 11-026A-7507 Wiper Holder eto|m ol 2 2 2 2
0-21 11-029A-7507 Wiper(Right) Qlo|H (x) 1 1 1 1
0-22 11-029B-7507 Wiper(Left) ool =H=E) 1 1 1 1
0-23 SC-0298-7500 Screw [M3x0.5] ool Fo| ELIAL 2 |22 |2
0-24 SC-0132-7500 Screw [M3x0.5] oto|H TH LA} 2 2| 2|2
0-25 AS-003605-00 Wiper Stopper Ass'y 2lo|m AEH(XE) 1 1 1 1
0-26 06-0245-7400 Screw [3/16" n=32] AEH DELIA 2 2 2 2
0-27 | 10-020W-2700 Washer AEH TELIAL 2t 2 2| 2|2




<P
15

S5/

4
Z -
'3 14
S
24 16

3 “
12
I/\/
S
23

30

i
|

11

oY pp
2

MM 2|

£
@
c
(4]
i -
(&)
Q
=
=
o 5
[ -
(@]
(/)]
n
Q
(&)
(&)
<

OH
2H
10

RN

/,8,9




Q'ty

Ref. No. Parts No.  [Note Name of Parts = e 1750 1790 A;);rlifj
SF | MG |[MBL| MG |MBL

P-1 91-001C-1230 Accessory Bag HMAME EF 1 1 1 1 1
p-2 91-108M-640L Head Cover 0] & 74t 1 1 1 1 1
P-3 91-008C-1230 Oil Tank U W3 1 1 1 1 1
P-4 91-011C-1230 QOiller A FRE 1 1 1 1 1
p-7 - Needle (DP5x11) Hs (U= 8) 5
P-8 - Needle (DP5X16) HS (L) 5 5
P-9 — Needle (DP5x22) HE(FE8) 5 5
P-10 Nail = 16 | 16 16 16 16
P-11 GP-018497-00 Bed Support Rubber(A) H| E8HE DRA 2 2 2 2 2
P-13 GP-002000-00 Rubber Cushion for Hinge SIX| 12 2 2 2 2 2
P-14 GP-020482-00 Bed Hinge ERE! 2 2 2 2 2
P-16 07-160A-7500 Bobbin Hol 4 4 4
p-17 07-161A-750L Bobbin-Large Hook Hul-ouf = 4 4
P-18 91-007C-7400 Needle Thread Inserting Guide A 7|27 1 1 1 1 1
P-19 91-002C-2700 L Wrench(5mm) L #%X|(3mm) 1 1 1 1 1
P-20 91-001C-3800 L Wrench(4mm) L #%|(2mm) 1 1 1 1 1
p-21 91-003C-2700 L Wrench(3mm) L &l X[(3mm) 1 1 1 1 1
p-22 91-004C-2700 L Wrench(2.5mm) L #%[(2.5mm) 1 1 1 1 1
P-23 91-001C-2700 L Wrench(2mm) L #8%|(2mm) 1 1 1 1 1
P-24 02-003A-2700 Clip LolE 28 5| 5 5 5 5
pP-25 GP-012111-00 Fixed Mes D™ A 1 1 1 1 1
P-26 10-010W-7507 Washer for Moving Mes Tension Aduisting SH A ZEEE ok 4 4 4 4 4
p-27 91-102C-1230 Driver(Large) =2}o|H{(X) 1 1 1 1 1
P-28 91-103C-1230 Driver(Middle, Small) =2tole (s, 1)) 1 1 1 1 1
P-29 91-012C-1230 Head Rest o] QR 1 1 1 1 1
P-30 GP-011206-03 Qil Pan U 1 1 1 1 1 [0Oct.09.09
P-34 GP-012109-00 Knee Lifting Bar Support Cap S ey 1 1 1 1 1
P-35 43-009C-1600 E-Ring[$9] Hoix = ER 1 1 1 1 1
P-36 43-040A-5770 Knee Lifting Controller Shaft HMolH = 1 1 1 1 1
p-37 43-044G-5700 Return Spring for Knee Lifting Controller Hox 53 2= 1 1 1 1 1
p-38 43-007A-1600 Knee Lifting Controller | of & 1 1 1 1 1
P-40 SC-0546-1230 Screw [15/64" n=28] Moz 2SS =HLIAIB 2 2 2 2 2
P-41 SN-0105-3400 Nut [15/64" n=28] MOl 22 ZHELIANHE 2 2 2 2 2
p-42 SC-0106-7400 Screw [15/64" n=28] Mojx LA 1 1 1 1 1
P-43 43-031A-2070 Knee Lifting Pad Ass'y FE28(x) 1 1 1 1 1
P-44 91-008A-7400 Thread Stand Ass'y 32 AlmjZo| (48) 1 1 1 1 1
pP-45 GP-001517-00 Holder for Thread Guide Sub—Bar Al 2 =x=710|E Fol 1 1 1 1 1
P-46 SC-000168-00 Screw [M4XP0.7, L.=20] A HxJ10|E Fo| D™ LIALA 1 1 1 1 1
pP-47 07016SC-7113 Screw [M4XP0.7, L=12] Al B xJ1o|= Fo| I™LIAIB 3 3 3 3 3
P-48 SN-000026—-00 Nut [M4XP0.7] Al HxJlol=E Fo| IHHE 4 4 4 4 4
P-49 GP-001514-00 Thread Guide Sub-Bar Al B xTl0|E 1 1 1 1 1
P-50 GP-001516-00 Holder for Thread Guide Bar 4l 7tol = Fo| 1 1 1 1 1
P-51 GP-001515-00 Thread Guide Bar A Jtol= 1 1 1 1 1
P-53 44-168M-5700 Oil Pan Filler B W ZE B 1 1 1 1 1
P-54 GP-019646-00 Connector of Oiler 2AE HUUH 1 1 1 1 1
P-55 SN-000099-00 Nut M10XP=1.5 2AE HYUEH IFJHE 1 1 1 1 1
P-56 91-002C7400 Oiler 2US 1 1 1 1 1
pP-57 GP-022013-00 Inner Box ol ghA 1 1 1 1 1
P-58 GP-045188-01 Bed Support Rubber A H =LA DFA 2 | 2 2 2 2 |Nov.09.09




£
2
c
®
L
O
0
=
o
o
c
o
0
n
|
o
£
3
e
Q
C
X
0
apd
S
<

M[H




Q'ty

Ref. No. Parts No. [Note Name of Parts 1750 1790 Assflgnbly
SF | MG |[MBL| MG |MBL
Q-1 SL-000068-00 Auto Knee Lifter Solenoid Ass’y INE=E 1 1 1 1 1
Q-2 GP-018315-00 Back Cover for Auto Knee Lifter SEA- 1 1 1 1 1
Q-3 GP-021167-00 Rear Cover Gasket SEH-AK 7 1 1 1 1 1
Q-4 SC-0183-2700 Screw [15/64" n=28] ASFEESE Sal0lE BELIA 4 | 4 4 4 4
Q-5 06-051W-7400 Washer A28 40 4| 4| 4] s
Q-6 SN-0121-4000 Nut [15/64" n=28] AsFE=E 4 4 4 4 4
Q-7 GP-023209-00 Knee Lifter Connection Crank AEsRESE A 1 1 1 1 1
Q-8 SC-0497-1230 Screw [3/16" n=28] AEsRESE ¢ 1 1 1 1 1
Q-9 43-121A-257A Collar for Auto Knee Lifter Shaft ASEESESF 72t 1 1 1 1 1
Q-10 SC-0512-1230 Screw [11/64" n=40] ASFESES 72t 2 2 2 2 2
Q-11 GP-018316-00 Auto Knee Lifter Shaft Bushing AsEESESF 24 1 1 1 1 1
Q-13 43-017C-257A Nut for Auto Knee Lifter Shaft ASEESEF 1 1 1 1 1
Q-14 06-021W-7400 Washer for Auto Knee Lifter Shaft  [AIS2ESEH 1 1 1 1 1
Q-16 AS-004842-00 Auto Knee Lifter Shaft Ass'y ANsres8E5( 1 1 1 1 1
Q-17 10-020W-2700 Washer AEH Z M 3 3 3 3 3




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-006A-7500 |[Face Plate 7 A-4 04-024A-7900 |Cover For Releasing Pin| 11 C-28 | [06—-151W-7400|Washer for Feed Bar Fork | 23 | H-19
01-006A-7900 |Face Plate 7 A-8 04-025P-7900 |[Needle Bar Releasing Pin 11 C-30 06-154A-5700 |Vertical Feed Eccentric Cam 27 | J-12
01-007R-8130 |Rubber Cap 31 L-50 04-026P-7900 [Hinge Pin “A” 11 | C-33 | |06-57TA-7507 |Feed Dog 1/4" 23 | H-15
01-007S-7500 |Stud Screw (Upper) A-5 04-028P-7900 [Hinge Pin “B” 11 | C-35 | [07-003M-7400|Felt 31 L-16
01-007W-7400|Washer (Upper) A-6 04-029P-7900 |Hinge Pin For Latchet| 11 C-36 07-004M-7400 |Felt for Lower Shaft Bushing | 27 J-5
01-008R-3400 |Rubber Cap for Face Plate A-10 | |04-030G-7900 [Release Pin Return Spring | 11 | C-29 | [07-011A-5607 [H|0{& (6004 ZZNR) 9 B-8
01-009R-2350|Cable Holder 37 | N-54 04-031G-7900 [Clutch Lever Return Spring | 11 C-31 07-011A-5607 |Bearing [6004ZZNR] | 27 J-6
01-009R-2700 [Cable Holder (6N) A-16 04-032G-7900 |Latchet Return Spring| 11 C-39 07-011W-1230|Spring Washer 9 B-21
01-009S-7500 |Stud Screw (Lower) A-7 04—-033P-7900 |Needle Bar Down Positioning Pin| 11 C-34 07-011W-1230(Washer 37 | N-53
01-011C-2350|Cable Holder (5N) 7 A-15 04-102A-7400 |[Needle Bar Clamp 11 C-14 07-011W-1230|Washer For Stopper Pin| 35 | M-31
01-017P-7400 [Thread Tension Disk | 37 | N-32 04-104A-7400 |[Needle Bar Crank 11 | C-13 | [07016SC~7113|Screw [M4xP0.7, L=12] 43 | P-47
01-017W~-7400|Plate for Thread Tension Disk | 37 | N-33 04-105A-7400 |Needle Bar Guide Slide Block | 11 Cc-12 07-047W-7500|Rotary Hook Bearing Stop Ring | 29 | K-16
01-018A-7500 |Arm Thread Guide(Upper) | 39 | N-57 04-105A-7900 |[Needle Bar Crank 11 C-43 07-050W-750L|Hook Thrust Washer | 29 | K-14
01-018P-7400 |Stud 37 | N-23 04-107A-7400 |[Needle Bar Guide Plate | 11 | C-10 [ [07-051A-7507 |Hook 29 | K-31
01-019C-7400 |Stopper 37 | N-47 | |04-11LB-7900 |[Needle Clamp(Left) 11 | C-55 | [07-052A-75L7 |Hook-Large Hook 29 | K-33
01-019G~7400|Thread Tension Release Spring | 37 | N—42 | |{04-11RB-7900|Needle Clamp(Right) | 11 | C-56 | [07-053A-7500 |Hook 29 | K-30
01-019R-7400 |Stud Screw 37 | N-45 | |04-121C-7400 |Wick Support 13 | C-63 | [07-056A-7907 |Hook 29 | K-32
01-020A-7500 |Arm Thread Guide(Middle) | 39 | N-59 | |05-002C-2500 |Nut [9/16" n=20] 19 F-1 07-062A-75L7 |Bobbin Case-Large Hook | 29 | K-38
01-020S-7400 |Nut for Thread Tension Stud 37 | N-17 05-007C—-1230|Presser Guide Bar 19 F-5 07-063A-7900 |Bobbin Case 29 | K-39
01-020W-2350{Spring Washer 35 | M-16 | |05-014C-250A |Presser Bar Spring 19 F-3 07-064A-790L |Bobbin Case-Large Hook | 29 | K-40
01-020W-2350|Spring Washer 35 | M-28 05-014C-2508 |Presser Bar Spring (Heavy)| 19 F-4 07-104A-7500 |Lower Shaft Middle Bushing | 27 J-4
01-020W-2350|Washer 7 A-53 05-020A-7400 |Presser Foot 1/4 19 F-9 07-106A-7500 |Bearing Bushing 27 J-7
01-022A-7500 |Arm Thread Guide(Lower) | 39 | N-60 06-001A-7500 |Length Control Dial Plate 21 G-2 07-142A-7500 |Rotary Hook Bushing(Lower) 29 K-9
01-022P-7400 |Pin for Thread Guide | 37 | N-26 06-010R-1230 |O-Ring[P10] 21 G-5 07-144A-7500 |Rotary Hook Bushing(Upper) | 29 | K-11
01-024A-7500 |Felt Holder for Upper Thread| 39 | N-62 06-011G-8270 |Positioning Spring 15 | D-23 07-145A—750L |Rotary Hook Bushing(Upoer-Large Hook | 29 | K—=12
01-029M-1230|Brand Mark 7 A-9 06011SW-306H |Washer 17 E-13 07-148A-7500 |Rotary Hook Needle Bearing 29 K-15
01-035P-1370 |[Machine Number Plate 7 A-44 06-012P-7400 |Pin For Dial 21 G-7 07-149W-7500|Hook Thrust Ring 29 | K-13
01-035P-7400 |Pin 7 A-42 | |06—013M-740L |Length Control Dial Plate | 21 G-3 07-160A-7500 |Bobbin 29 | K-36
01-037R-1230 |Rubber Cap ($6) 7 A-36 06-015A-7500 |Stud Screw For F-15| 21 | G-15 | |07-160A-7500 |Bobbin 43 | P-16
01-042A-7500 |Slide Plate (Front) Ass'y 7 A-29 06-020C—-7400 |E-Ring(¢$6) 21 | G-36 | [07-161A-750L |Bobbin—-Large Hook | 29 | K-37
01-044A-7500|Slide Plate (Left) 7 A-24 | |06-021W-7400|Washer 45 | Q-14 | |07-161A-750L |Bobbin-Large Hook | 43 | P-17
01-045A-7500 [Slide Plate (Right) 7 A-25 06-024A-7500 [Bearing Cover For Feed Cam | 21 G-29 07-252A-5607 |Stopper Collar 21 G-18
01-046A-7500 [Stopper for Slide Plate(Right) 7 A-31 06-024S-7400 |Screw 15 | D-25 | |08037SC—-120D|Screw [M6, L=8] 9 B-18
01-048A-7500 |Bobbin Window 7 A-26 06-024S-7400 [Screw [3/16" n=28, L=8] | 41 | O-14 | |08037SC-120D|Screw [M6, L=8] 31 L-42
01-101C-7507|Safety Guide 19 | F-10 06-024S-7400 |Screw [3/16" n=32] | 31 L-38 08-105P—-7900 |Thread Take-up Shaft 9 B-36
01-110R-1230 |Rubber Cap 31 L-17 06-024S-7400 |Screw [3/16" n=32] | 41 | O-26 | [09-034W-7400|Washer For Hook Base | 29 | K-41
01-110R—-1230 |Rubber Cap ($12) A-35 06025MC-7113|Screw [M6] 13 | C-73 09-043G—740L |Bobbin Tension Spring-Large Hook | 29 | K-35
01-171A-5700 |Bed Supporter A-21 06-027G—-7400|Spring For Dial 21 G-8 09-106A—-7400 |Screw For Opener Link Shaft | 29 | K-22
01-40TA-7507 |[Needle Plate (1/4") A-27 06-031C—-106L |Washer 21 | G-45 | [09-126A-7400 |Pinch Sleeve(Upper) | 29 | K-43
02-003A-2700 [Clip 43 | P-24 06-032C-106L |Cover 21 G-46 09-127A-7400|Pinch Sleeve(Lower) | 29 | K-44
02-004A—-2070 |H| 01 & (6004 Z7Z) 9 B-9 06-033M-3800|E-Ring [$3] 25 |1-22 10-004A-7507 |Moving Knife Shaft Collar | 35 M-5
02004SC-4113|Screw [M4xP0.7] 17 | E-20 | [06-033M-7400 |Felt 31 L-41 10-010W-7507 |Washer 35 M-9
02-019A—-2070 |Bearing [6204ZZNR] | 27 J-8 06-033M-7400|0il Felt 9 B-46 | |10-010W-7507|Washer 43 | P-26
02-019W-1230|Washer 29 K-25 06—-034G—106L |Reverse Feed Lever Retun Spring | 21 G-48 10-011A-7507 |Moving Knife Bracket| 35 | M—10
02-020S-120D |Screw [M5, L.=25] 9 B-20 06—-036A-7400 |[Needle Bearing 21 G-25 10-013A-7507 (Thread Trimming Rock Link Shaft | 35 | M—23
02-021A-7400 |[Needle Clamp 1/4 11 | C-21 06-036C-2070 |Stopper for Return Spring | 21 | G-53 10-017S-8577 |Screw [M5, L=5] 7 A-33
02028SW-9115|Spring Washer 33 L-69 06—040R—106L |Reverse Feed Lever Stopper Rubber| 25 =17 10-017S-8577 [Screw [M5, L=8] 9 B-11
03010MC-4135|Screw [M3, L=10] 9 B-30 06-040S-1600 |Adjusting Screw 35 | M=37 | [10-017S-8577 |[Screw [M5%0.8] 35 | M-24
04-002S-7900 |Screw 13 | C-79 06—045A—106L |Reverse Feed Solenoid Crank Support | 25 -5 10-019S-7507 |Return Spring Hook 35 | M-39
04-003R-1600 |Rubber Cap 33 | L-60 | |06-046W-1067|Washer 25 -7 10-020W-2700|Washer 9 B-22
04-009C-3710 |E-ring [$5] 17 | E-17 | |06-051W-7400|Washer 45 Q-5 10-020W-2700|Washer 21 | G-42
04-010A-7900 |Needle Bar Clamp Ass'y 11 C-25 06-07TA-757A|Feed Dog 1/4"(BL) 23 | H-33 | [10-020W-2700|Washer 35 | M-52
04—012C—7400 |Needle Bar Wick Holder(Upper) | 11 C-16 06—112A—-7500 |Feed Regulator Eccentric Wheel Shaft | 21 G-12 | [10-020W—-2700|Washer 41 0-27
04—013C-7400 |Needle Bar Wick Holder(Lower) | 11 c-18 06—114A-7500 |Feed Regulator Connecting Rod 21 G-14 10-020W-2700|{Washer 45 | Q=17
04-016A-7900 |[Needle Bar Clamp 11 C-26 06-129A-7500 |Slide Block Guide Plate | 21 G-20 10-021G-7507 |Thread Trimming Return Spring | 35 | M-38
04-018A—-7900 |Latchet(Left) 11 C-37 06—-137A-7400 |Level Feed Connecting Link 21 G-34 10-024S-8677 |Stud Screw For Rod End Bearing(L)| 35 | M—46
04-019A-7900 |Latchet(Right) 11 | C-38 06-139A~7400 |Feed Rock Shaft Bushing(Rear) | 23 H-3 10-033C-7507 |Nut [3/16'n=32] 35 | M-32
04-020S-7400 |Screw [1/4" n=24, L=24] | 13 | C-66 06—-140P-7400 |Connecting Link Pin | 21 | G-35 10—034A~7507 |Joint Connection Stud (1/16'~1"/, ') | 35 | M—42
04-020S-7400 |Screw For Hook Base 29 | K-42 06-141A-7400 |Level Feed Crank 21 G-31 10-034S-7507 |Stud Screw 35 | M-45
04-021S-7900 |Screw For Cover 11 | C-27 06-141A-7500 |Feed Rock Shaft Bushing(Front) | 23 H-1 10-036C-7507 |Nut(L) [M5x0.8] 35 | M-44
04-022S-7900 |Screw For Latchet Bracket | 11 | C-41 06-141A-750L |Level Feed Crank (BL) | 21 | G-32 10—-038A-7507 [Moving Knife Shaft Crank(R) | 35 | M—47
04-023A-7900 |Latchet Bracket 11 | C-40 06—-142A~-7400 |Collar For Feed Rock Shaft | 23 H-5 10-044R-5607 |Cushion Rubber 35 | M-25




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
10-046S-7507 |Hinge Screw 35 | M-51 40-011P-7500 [Thread Tension Stud | 37 N-8 43-017S-7500 |Stud Screw 19 | F-26
10-050S-8577 |Screw For Stopper Pin 35 | M-30 40—013P-7500 |Thread Take-up Spring Guide Plate | 37 | N—10 43-031A-2070 [Knee Lifting Pad Ass'y | 43 P-43
10-053S-7507 |Stud Screw For Clutch Lever | 35 | M—-19 40-014P-7500 |Plate for Guide Plate | 37 | N-11 43-0355-2070 [Bolt [M6] 19 | F-30
10-0618-9577 |Screw Ass'y 15 | D-26 40-015P-7500 |Washer for Guide Plate | 37 | N-12 43-0365-2070 |Nut [M6] 19 F-31
10-067S-7507 |Stud Screw 35 | M-34 40-016P-7500 |Collar for Guide Plate| 37 | N-13 43-040A-5770 [Knee Lifting Controller Shaft | 43 | P-36
10-106A-7507 [Thread Catcher 35 M=7 40-018S-7500 |Screw [9/64" n=40] 37 | N-20 43-044G-5700 |[Return Spring 43 pP-37
10-115A-7507 |Thread Trimming Rock Link 35 | M-22 40-019G-7500 [Stopper 37 | N-19 43-107P-5700 |Presser Bar Lifter Stud 19 F-20
10-129A-7507 |Holder For Stopper Pin | 35 | M—27 40-024A-1230|Spring Cover 17 | E-27 43-121A-257A|Collar 45 Q-9
10-140A-7507 |Moving Knife Shaft Bushing(R)| 35 | M—13 40-100A-75L7 [Sub Thread Tension Spring| 37 | N-37 44-0000-1230 |Oil Wick 9 B-34
10—144A-7507 |Moving Knife Shaft Connection Rod(Rl | 35 | M—49 40-102A—-7500 |Thread Take-up Spring(Right) | 37 | N-14 44-0000-1230 |Oil Wick 9 B-43
10-145A-7507 |Moving Knife Shaft Connection Rod(L) | 35 | M=50 40-108A-1306 |Thread Tension Disk | 17 E-28 44-0000-1230 |Oil Wick 11 C-17
10—-149A-7507 |Moving Knife Shaft Crank(L) 35 | M—54 | |40-108G~-2070 |Thread Tension Spring(Foundation) | 37 N-4 44-0000-1230 |Oil Wick 13 | C-62
10-151A-7507 |Moving Knife Shaft Bushing(L) | 35 | M—12 | [40-110S-7500 |Screw [1/8" n=44, L=4]| 37 | N-16 | |44-0000-1230 |Oil Wick 29 | K-28
10—166A-7507 |Roller For Thread Trimming Cam 35 | M-33 | [40-111A-7500 [Body for Thread Take-up Spring | 37 | N-15 | | 44-0000-1230 |Oil Wick [L=100] 31 | L-44
10-201A-7507 [Moving Knife Shaft(L)| 35 M-1 40-111G-3800 |Thread Take-up Spring(Left)| 37 N-9 44-0000-1230 |Oil Wick [L=100] 31 L-45
10-220A—-8577 |Rod End Bearing(R) 35 | M-40 40-113A-7500 |Adjusting Plate 37 | N-18 44-0000-1230 |Oil Wick [L=150] 31 L-27
10-221A-8577 |Rod End Bearing(L) 35 | M—43 | |40-116P-7500 |Stud 37 | N-22 44-0000-1230 |Oil Wick [L=210] 31 L-29
10-301A-7507 |Moving Knife Shaft(R) 35 M-2 40-117P-7500 |Thread Take-up Spring Guide Shaft| 37 | N-21 44-0000-1230 |Oil Wick [L=220] 31 L-13
10-551S-7507 |Screw For Clutch Lever Pin| 35 | M—-20 40-120P-7500 |Stud 37 | N-27 44-0000-1230 |Oil Wick [L=260] 31 L-28
10-554A-7507 |Clutch Lever 35 | M-18 40-122P-7500 |Stud 37 | N-28 44-0000-1230 |Oil Wick [L=260] 31 L-30
11-003A-7507 |Wiper Slenoid Cover | 41 0-3 40-123P-7500 |Sub Thread Tension Nut| 37 | N-38 44-0000-1230 |Oil Wick [L=260] 31 L-31
11-015S8-7507 |Stud Screw 41 | O-11 | [|40-126P-7500 |Sub Thread Tension Disk | 37 | N-36 | |44-0000-1230 |Oil Wick [L=360] 31 | L-43
11-016W-2700|Spring Washer 15 | D-7 40-127A-7500 |Thread Tension Plate| 37 | N-7 44-001C-1230|Hose Holder(Small) | 31 | L-18
11-017C-7507 [Nut [9/64" n=40] 41 0-12 40-128C-7500|Nut [11/64" n=40] 37 | N-29 44-007C—-106L |Oil Hose Nipple 33 L-63
11-017S-7500 [Nut [9/64" n=40] 19 F-17 40-132P-7500 |Thread Release Pin (Small) 37 | N-30 44-008C-120H|0il Hose Holder 33 L-76
11-017W-2700|Washer 15 D-6 40-136A-7500 |Thread Tension Release Plate | 37 | N-43 44-016M-7400|0il Felt for Thread Take-up Lever| 31 L-36
11-021A-7507 |Wiper Guide Shaft Assy| 41 0-15 40-137A—-7507 |Thread Tension Release Plate(T/T) | 37 | N—-44 44-018R-7500 |Cap of Thread Take-up Lever | 9 B-51
11-022A-7507 |Wiper Link Shaft 41 0-17 40-138P-7500 |Thread Release Pin (Large) 37 | N-31 44-018R-7500|0il Cap 31 L-20
11-023A-7507 |Collar For J-23 41 | O-18 | |40-139P-7500 [Thread Guide Plate 37 | N-39 | [44-019M-7400|Felt 31 L-49
11-026A-7507 |Wiper Holder 41 0-20 40-140S-7500|Screw [9/64" n=40] 37 | N-40 44-021A-7500 |Oil Terminal (small) 31 L-19
11-029A-7507 |Wiper(Right) 41 0-21 40-141P-7500 |Pin for Tension Disk (Small) 37 | N-24 44-021R-7400 |Rubber Cap 31 L-5
11-029B-7507 |Wiper(Left) 41 | 0-22 | | 40—-142P-7500 |Pin for Tension Disk (Large) 37 | N-25 | |44-021R-7400 |Rubber Cap (d10) 7 | A-34
11-030A-7507 |Wiper Link Body 41 | 0-10 | |40-204A-2350 |Control Cap for Thread Tension | 37 | N-35 | |44-024M-7500 |Felt for Upper Thread| 39 | N-61
11-102A-7507 |Wiper Solenoid Bracket | 41 0-2 40-333G—123A [Thread Tension Spring(General) | 37 N-5 44-033C-7500|0il Shield Plate 31 L-35
11-125A-7507 |Wiper Link “C” 41 | O-16 | |40-333G—123B|Thread Tension Spring(Heavy) | 37 N-6 44-058C-5607 |Oil Wick Holder 31 L-47
12-002A-7507 |Insulation Film 25 | 1-19 | [40-333G-3710 [Thread Tension Control Spring | 17 | E-26 | |44-094R-7500 |Oil Adjusting Tube 31 | L=51
12—-004A-7507 |Spring for Reverse Feed Button | 25 |-21 40-804W-1230|Stopper 37 | N-34 44-107M-7900|Felt For Needle Bar Frame | 11 C-19
12-006P—7507 [Stopper for Reverse Feed Button | 25 | 1-23 | [40—804W—1230)|Thread Tension Conirol Spring Stopper| 17 | E—25 | [44—107M-7900|Needle Bar Felt(A) 11 | C-48
12-013A-7507 |Reverse Feed Button Ass'y| 25 | 1-20 | |41-008A-300G|Bobbin Stand 17 | E-9 44-108M-7900 |Needle Bar Felt(B) 13 | C-60
15—-020A-7900 |Slide Block 11 C-51 41-009A-300G |Bobbin Stopper 17 E-10 44-109C-7900|0il Wick Holder 13 | C-61
15-022G-7900|Spring 11 | C-45 | [41-010A-300G [Bobbin Winder Adjusting Plate | 17 | E—11 44-111C-2070|Felt 31 L-46
15-028C—-2070|Sensor Bracket 9 B-29 41-013A-300G |[Bobbin Winder Lever | 17 E-14 44-111C-7400|0il Hose Holder 31 L-33
15-117A-7900 [Needle Bar Guide Slide Block | 11 C-42 41-288G—7500 |Return Spring For Stopper Pin | 35 | M—-26 | [44-129M-5700|Face Plate Felt 33 | L-71
15-118A-7900 |Slide Block Cover 11 C-52 418001S-306H [Bobbin Winder Base Ass'y | 17 E-2 44-130G-5700 [Face Plate Felt Holder | 33 L-72
15-123C-7900 [Spring Cover 11 C-46 41S009S-306H (Bobbin Winder Shaft Rubber Ring 17 E-8 44-133C-5607|Qil Shield Plate 31 L-34
15-325A-7900 [Nesdle Bar Rotate Stopper Block | 11 | C—49 | |41S013S-306H |Bobbin Winder Lever Shaft| 17 | E-16 | |44-134C-5700 Nipple 31 | L-82
17-007G-7907 |Return Spring 15 | D-16 | [41S014S-306H |Thread Winder Adjusting Cam | 17 | E-19 | [44—144M-7500|0-Ring (P30) 31 | L-6
17-013G-7900|Neutral Spring 15 D-9 413017S~-306H [Thread Winder Action Plate 17 | E-22 | [44-168M-5700|0il Pan Filler B 43 | P-53
17-014A-7900 |Neutral Positioning Ball | 15 | D-10 | [41S021S-306H |Thread Winder Spring| 17 | E-21 44S0075-306H |Qil Return Felt 33 | L-73
17-017S-7507 |Set Screw(B) 15 | D-14 418023S-306H Screw [11/64" n=40]| 17 E-34 445008S—-306H |Arm Qil Return Felt 33 L-74
17-024A-7900 [Slide Block Moving Lever | 15 | D-21 4180255-306H|Bobbin Winder Mes 17 | E-32 46-002A-2300 |Sync. Sensor 9 B-28
17-027A~7907 |Set Screw for Solenoid Shaft | 15 | D-13 | [41S026S-306H|Thread Guide Plate | 17 | E-30 | |91-001C-1230 Accessory Bag 43 | P
17-041S-7907 |Ball Guide Screw 15 D-8 415028S-306H [Thread Tension Adjusting Shaft | 17 | E—29 | [91-001C-2700|L Wrench(2mm) 43 | P-23
17-042A-7907 |[Connection Lever 15 | D-12 | |41S034S-306H |Thread Tension Control CapNut | 17 | E—24 91-001C-3800|L Wrench(4mm) 43 | P-20
17-120A-7900 |Bracket 15 | D-19 | |43-001A-640L |Presser Bar Lifter 19 | F-13 | [91-002C-2700]|L Wrench(5mm) 43 | P-19
17-128A-7900 |Collar 15 | D-17 43-005C-7500|Nut [1/4" n=28] 19 F-24 91-002C7400 |Oiler 43 P-56
17-311A-7907 |Cover For Solenoid 15 D-2 43-007A-1600 |Knee Lifting Controller | 43 | P-38 | [91-003C-2700|L Wrench(3mm) 43 | P-21
17-312A-7907 |Stud 15 | D-3 43-008A-7500 |Collar For Presser Bar Lifter Stud| 19 | F-21 91-004C-2700 |L Wrench(2.5mm) 43 | P-22
17-314S-7907 |Nut[M8xP=1] 15 D-4 43-009C-1600 |E-Ring[$9] 43 | P-35 91-007C-7400 |Needle Thread Inserting Guide | 43 | P-18
40-004W-1600|Washer 33 L-70 43-014S-7500|Stud Screw 19 | F-27 91-008A-7400 [Thread Stand Ass'y 43 | P-44
40-007W-1600|Washer 17 | E-18 | | 43—-016S—-640L |Hinge Screw [15/64" n=28] 25 | 1-10 91-008C-12300il Tank 43 | P-3
40-010A-5607 |Thread Tension Release Bar 37 | N-46 43-017C-257A [Nut for Auto Knee Lifter Shaft | 45 | Q-13 91-011C-1230|Qiller 43 P-4




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
91-012C-1230|Head Rest 43 | P-29 GP—-010207-00 |Stopper for Reverse Feed Lever | 21 G-52 | [GP-014850-00|Hook Base Cover 31 L-55
91-102C-1230|Driver(Large) 43 | pP-27 GP-010212-00|Presser Bar Bushing 19 F-6 GP-015149-00 [Holder for Hook Gear Felt(Left) | 29 | K-47
91-103C-1230|Driver(Middle, Small) | 43 | P-28 GP-010611-00|Presser Bar 19 F-7 GP-015151-00 [Holder for Hook Gear Felt(Right) | 29 | K-46
91-108M-640L |Head Cover 43 p-2 GP-010613-00 [Knee Lifter Connecting Rod | 19 | F-25 GP-015153-00|Hook Gear Felt 29 | K-48
AS-000255-01 |Pulley 9 B-23 | [GP-010614-00|Needle Bar 11 | C-20 | |[GP-015572-00|Hook Gear 29 K-7
AS-000353-00 |[Bobbin Winder Ass'y | 17 E-1 GP-010615-00 |Thread Take-up Lever(1) 9 B-44 | |GP-015645-01|0il Tank Nipple B 31 L-3
AS—-000581-00 [Thread Tension Control Ass'y | 17 | E-23 GP-010621-00|Feed Bar Crank 23 H-7 GP-015788-00|0il Regulartor 33 L-67
AS-003209-00|0il Tank Ass'y 31 -1 GP-010647-01|Needle Bar Frame 11 C-6 GP-016422-00|0il Tank Nipple A 31 L-2
AS-003454-01 |Wiper Link Ass’y 41 0-9 GP-010906-00 |Feed Regulator Dial Shaft | 21 G-6 GP-016722-00 |Bearing Pushing Plate 27 | J-15
AS-003605-00 |Wiper Stopper Ass'y | 41 0-25 | |GP-010958-00|Bracket for Spring 21 G-38 | [GP-016985-00 |Slide Block Moving Shaft(T) | 15 | D-15
AS-003717-00 |Arm &Bed 7 A-2 GP-010959-00|Opener 29 | K-23 | [GP-017452-00|Sticker 7 A-54
AS—-004113-00|Thread Tension Control Ass'y | 37 | N-1 GP-010971-00|Feed Regulator(BL) 21 | G-10 | |GP-018005-00|Hook Gear Cover(Left) | 33 | L-61
AS—-004114-00 |Thread Tension Control Ass'y | 37 N-2 GP-010977-00|Feed Rock Shaft 23 H-4 GP-018006-00 |Hook Gear Cover(Right)| 33 L-62
AS-004115-00 [Thread Tension Control Ass'y | 37 N-3 GP-010978-00|Lower Shaft 27 J-1 GP-018041-00|Opener Link 29 | K-17
AS-004123-00 |Arm &Bed A-1 GP-010991-01 |Lower Shaft Front Bushing | 27 J-2 GP-018049-00 |Opener Link-Large Hook 29 K-18
AS-004124-00|Arm &Bed A-3 GP-011003-00|Feed Regulator Shaft| 21 G-16 GP-018061-00|0Opener Lever Shaft 29 | K-27
AS—004842-00 |Auto Knee Lifter Shaft Ass'y 45 | Q-16 | |GP-011004-00 |Feed Regulator Shaft(BL) | 21 G-17 | |GP-018081-00|0il Regulator Block 33 | L-66
AS—005117-00 |Feed Bar Slide Block Ass'y| 23 | H-27 | |GP-011005-00 |Length Control Dial Plate | 21 G-1 GP-018205-00|CE Mark 7 A-55
BE-000036-00 [Timing Belt(670-5GT-15) 9 B-16 GP-011009-01|Rear Cover 7 A-14 GP-018248-01 |Lower Shaft Gear 27 | J-13
BR-000106—-00|Bearing 9 B-48 GP-011055-01 |Motor Cover 7 A-19 GP-018315-00 (Back Cover for Auto Knee Lifter | 45 Q-2
BR-000107-00 |Bearing 9 B-49 GP-011063-01 |Needle Bar Frame (Semi-Dry) | 11 C-7 GP-018316-00 [Auto Knee Lifter Shaft Bushing| 45 | Q-11
CA—-001445-00 |Reverse Feed Button Switch Ass'y | 25 |-25 GP-011097-00|Thread Guide 37 | N-55 | |GP-018417-00|Nipple(M5) 33 | L-65
CL-000104-00 |Needle Rocker Shaft Collar] 13 | C-75 GP-011206-03|0il Pan 43 | P-30 GP-018472-00|Spring for Qil Adjusting Screw| 31 L-53
EA—000040-00 |Needle Bar Change Switch Ass'y 15 | D-24 GP-011324-01 |Shaft for Needle Bar Rock Link] 13 | C-70 GP-018497-00 |Bed Support Rubber(A) | 43 | P-11
GP-000764-01 |Bobbin Winder Action Body | 17 E-4 GP-011558-01|Bed Supporter—-A A-23 GP-018550-00 |Bobbin Tension Spring | 29 | K-34
GP-000765-01 |Bobbin Winder Driving Shaft | 17 E-3 GP-011752-00 |Model Mark (KM-1750SF-7) A-37 GP-019545-00|Opener-Large Hook | 29 | K-24
GP-000784-00 |Safety Switch Sub Bracket | 7 A-51 GP-011759-00 |Model Mark (KM-1750MG-7) A-38 GP-019646-00|Connector of Oiler 43 | P-54
GP-000835-02|Sync. Sensor Slit 9 B-25 | |[GP-011810-00|0il Cover 31 L-39 GP-019663-00 |Feed Bar Fork 23 | H-17
GP-000836-00|Sync. Sensor Base 9 B-27 GP-011830-00 |Thread Take-up Shaft (Semi-Dry) 9 B-37 GP-019664-00|Feed Bar Slide Block | 23 | H-28
GP-001393-00|Cap 9 B-50 | |GP-011835-00Thread Take-up Lever(1) 9 B-40 | |GP-019665-00|Block Guide 23 | H-29
GP-001499-00|Coupling 9 B-17 | |GP-011837-00Thread Take-up Lever(2) 9 B-41 GP-019666-00 |Felt Holder 23 | H-25
GP-001514-00|Thread Guide Sub-Bar | 43 | P-49 | |GP—011839—-01 |Bushing for Needle Bar Rock Link | 13 | C-71 GP-019667-00|Felt A 23 | H-31
GP-001515-00|Thread Guide Bar 43 | P-51 GP-011844-00 |Guide Plate for Feed Bar Fork | 23 | H-22 | |GP-019668-00|Felt B 23 | H-32
GP-001516-00|Holder for Thread Guide Bar | 43 | P-50 GP-011849-00|Feed Bar Eccentric Shaft 23 H-9 GP-020183-00|Safety Switch 7 A-49
GP-001517-00|Holder for Thread Guide Sub-Bar | 43 | P-45 GP-011850-01|Feed Bar 23 | H-12 GP-020419-00 |Thread Take-up Lever Holder | 9 B-45
GP-001708-00|Hose Holder 31 L-14 GP-011854-00|Rotary Hook Base(Left) | 29 K-1 GP-020482-00|Bed Hinge 43 | P-14
GP-001862-00|Hose [d8xd10, L=70] | 31 | L-10 | |GP-011855-00 |Rotary Hook BaselLeft]-Large Hook| 29 K-2 GP-020645-00 |Clutch Lever 11 | C-32
GP-002000-00 |Rubber Cushion for Hinge | 43 | P-13 GP-011857-00|Rotary Hook Base(Right) 29 K-3 GP-020809-00 |Opener Lever 29 | K-19
GP-004578-00 [Bobbin Winder Action Pulley 17 E-5 GP-011858-00 |Rotary Hook Base(Right)-Large Hook| 29 K-4 GP-020810-00 |Opener Lever-Large Hook | 29 K-20
GP-004579-00 [Bobbin Winder Action Body Bushing| 17 | E-35 GP-012109-00 |Knee Lifting Bar Support Cap | 43 | P-34 GP-020880-01 [Thread Take-up Lever(5) 9 B-42
GP-006302-00 [Bobbin Winder Driving Wheel 9 B-10 GP-012111-00|Fixed Knife 35 M-8 GP-020928-00 |Feed Cam Connecting Rod | 21 G-24
GP-008680—-01 |Upper Shait Timing Pulley [56T,2=37] | 9 B-14 | |[GP-012111-00|Fixed Mes 43 | P-25 | |GP-020929-00|Feed Cam 21 | G-26
GP-008700-01 |Lower Shaft Timing Pulley | 27 J-9 GP-012112-02|Moving Knife 35 M-3 GP-020930-00 |Slide Block 21 | G-22
GP-009839-00|Upper Shaft 9 B-1 GP-012566-02|Safety Switch Plate A-46 GP-020931-00 |Pin For Connecting Rod| 21 G-23
GP-009840-01 |[Link Cam 9 B-2 GP-012567-00|Safety Switch Base A-45 | [GP-021005-00|Feed Cam (BL) 21 | G-27
GP-009842-00 |Needle Bar Rock Shaft Bushing(Front) | 11 c-2 GP-012621-01|Thread Trimming Cam 35 | M-35 GP-021167-00|Rear Cover Gasket 7 A-56
GP-009843—01 |Needle Bar Rock Shaft Bushing(Rear) | 11 Cc-3 GP-012781-01|Reverse Feed Lever 21 G-49 GP-021167-00|Rear Cover Gasket 45 Q-3
GP-009844-00|Needle Bar Rock Shaft | 11 C-1 GP-012864-00 |Spring For Presser Bar Lifter Lever | 19 F-18 GP-022013-00|Inner Box 43 | P-57
GP-009931-00|0il Cover Holder 31 L-37 GP-012865-00|0il Terminal 31 L-8 GP-022654-00 |Reverse Feed Button Case| 25 -18
GP-009934-00 |Feed Regulator 21 G-9 GP-013204-00|Presser Bar Holder 19 | F-11 GP-022806-00|SeaSaw Lever 13 | C-76
GP-009962-00 [Reverse Feed Solenoid Base | 25 -2 GP-013234-00 |Thread Take-up Lever Cover| 7 A-12 | [GP-023193-00|Screw [15/64" n=28]| 27 J-3
GP-009963-00 |Reverse Feed Solenoid Crank | 25 -6 GP-013289-00|Return Spring 41 0-13 | [GP-023209-00 |Knee Lifter Connection Crank | 45 Q-7
GP—-009966—00 |Reverse Feed Solenoid Crank Link | 25 -9 GP-013386-00|Needle Bar(Right) 11 C-54 GP-025414-00 |Presser Bar Lifter Crank| 19 | F-15
GP-010000-00 |Feed Adjusting Spring 21 G-37 | |GP-013387-00|Needle Bar(Left) 11 C-53 | [GP-025423-00 |Presser Bar Lifter Lever | 19 | F-19
GP-010112-00|Knee Lifter Link 19 | F-28 | |GP-013395-02|Link Cam 9 B-3 GP-034901-00 [Hose C [¢3X¢5, L=140] | 31 L-22
GP-010162-00|Needle Bar Rock Crank | 13 | C-74 | |GP-013449-03|Needle Bar Frame 11 | C-24 | [GP-034901-00|Hose C [¢p3Xd5, L=150] | 33 | L-64
GP-010178-00 |Needle Bar Rock Shaft ConnectingRod | 13 | C—65 GP-013570-00 [Model Mark (KM-1750MBL-7) | 7 A-39 GP-034901-00 |Hose C [¢p3xd5, L=180] | 31 L-24
GP-010179-01|Needle Bar Rock Link| 13 | C-68 | |GP-013571-00|Model Mark (KM-1790MG-7) | 7 | A-40 | |GP-034901-00 |Hose C [¢p3Xd5, [=220] | 31 | L-25
GP-010203-00 |Knee Lifter Bar 19 | F-29 | |GP-013572-00 [Model Mark (KM-1790MBL-7) | 7 A-41 GP-034901-00|Hose C [$3x¢5, L=220] | 31 L-26
GP-010204-00|Reverse Feed Crank | 25 -12 GP-014314-00|Felt 31 L-12 GP-034901-00 |[Hose C [¢3X¢5, [=230] | 31 L-23
GP-010205-00 |Reverse Feed Control Shaft 21 | G-43 | |GP-014556-00|Bed Supporter—-B 7 A-22 | |GP-034903-00|Hose [$p6Xd8, L=130] | 31 L-9
GP-010206-00 [Bracket for Reverse Feed Lever | 21 | G-50 | |GP-014849-00 |Gasket for Hook Base Cover| 31 L-54 GP-034903-00 [Hose [$6Xd8, L=50] 31 L-11




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
GP-034903-00|0il Hose 33 | L-75 | |SC-0179-3710|Screw [11/64" n=40]| 37 | N-50 | |SC-0549-2302|Screw [1/8" n=44] 31 | L-48
GP-037285-00 |Bracket 35 | M=15 | [SC-0179-3710|Screw [3/16" n=32] | 23 | H-11 | |SC-A117-4417|Screw [1/4" n=40, L=6]| 9 | B-15
GP-045188-01 |Bed Support Rubber A | 43 pP-58 SC—-0183-2070|Screw [15/64" n=28, L=9]| 25 -4 SC-A117-4417|Screw [1/4" n=40, L=6]| 25 =13
PN—-000187-00 |Reverse Feed Crank Connecting Pin| 25 | 1-14 SC-0183-2700|Screw [15/64" n=28]| 45 | Q-4 SC-A117-4417|Screw [1/4" n=40] 27 | J-10
PN-000243-03 |Needle Bar Crank Shaft| 9 | B-33 | |SC-0184-1600|Screw [3/16" n=28, L.=17]| 23 | H-8 SC-A117-4417|Screw(1/4" n=40) 21 | G-11
PN-000277-01 |Needle Bar Crank Shaft| 9 B-32 SC-0185-1230|Screw [3/16" n=32, L=10] | 21 G-51 SC-A154-4114|Screw [11/64" n=40]| 35 M-4
PN-000355-00 |Needle Bar Up Positioning Pin | 11 | C—44 | |SC-0193-1230|Screw(3/16" n=28) 21 G-4 SC-A174-4122|Screw [11/64" n=40]| 19 | F-12
PN-000355-00 |Stopper Pin For Slide Block | 11 C-50 SC-0195-7507|Screw [M4XxP=0.7] 15 | D-22 SC-A297-4118|Screw [1/8" n=40] 11 C-57
RI-000040—-00 |Bobbin Winder Action Ring| 17 E-7 SC-0195-7507|Screw [M4xP=0.7] 25 1-27 SC-A301-4119|Screw(9/64" n=40) 21 G-30
RI-000108-00 |E-Ring(¢$8) 21 G-44 SC-0196-2700|Screw[M3xP=0.5] 15 D-5 SC-A306-4113|Screw [1/8" n=44] 23 | H-16
SBT160-00001 |Reverse Feed Solenoid Ass'y | 25 -1 SC-0211-7500|Screw [M4x0.7] 35 | M—11 SC-A308-4517|Screw [1/4" n=40, L=6]| 9 B-6
SC-000040-00|Screw [M4XxL16] 33 L-68 SC-0211-7500|Screw [M4XP0.7, L=8]| 21 G-47 SC-A308-4517|Screw [1/4" n=40, L=6]| 9 B-35
SC-000078-00|Screw [M6] 9 B-26 SC-0212-7400|Screw [1/8" n=44] 23 | H-13 SC-A308-4517|Screw [1/4" n=40, L=6]| 13 | C-67
SC-000168-00 |Screw [M4xP0.7, L=20] 43 P-46 SC-024S-7400|Screw 25 1-29 SC-A308-4517|Screw [1/4" n=40] 21 G-28
SC-000174-00|Screw [M2, L=12] 7 A-50 SC-024S-7400|Screw [11/64" n=40, L=7]| 25 -3 SC-A308-4517|Screw [1/4" n=40] 27 J-11
SC-000416-01 |Adjusting Screw for Feed Bar Fork | 23 | H-23 SC-0253-7400|Screw(1/4" n=28) 21 G-33 | |[SC-A308-4517|Screw [1/4" n=40] 35 | M-36
SC-000435-00|Safety Switch Hinge Screw| 7 | A-47 | [SC-0298-7500|Screw [M3x0.5] 41 | 0-23 | |SC-A320-4222|Screw [1/8" n=40] 13 | C-58
SC-000473-00 [Screw [15/64' n=28, L=7.5] | 13 | C-69 | [SC-0307-1230|Screw [3/16" n=32, L=8] | 25 | I-15 SC-A350-4515|Screw [1/8" n=40] 13 | C-59
SC—-000605-00 |Screw [M2xP0.4, L=4] 23 | H-30 SC—-0307-1230|Screw(3/16" n=32) 21 G-13 SC-A550-4517|Screw 9 B-52
SC-000645-00 [Screw [M3xP0.5, L=4] 23 | H-26 | |SC-0307-1230|Screw[3/16" n=32] 15 | D-11 | |SC-A550-4517|Screw [1/4" n=40] 27 | J-14
SC-000665-00 |0il Adjusting Screw [3/16" n=32] | 31 L-52 SC-0315-2302|Screw [9/64" n=40] 19 F-8 SC-A550-4517|Screw [1/4" n=40] 29 K-8
SC-000803-00|Screw [1/4" n=28] 19 | F-23 | |SC-0317-2700 [Screw [15/64" n=28, L=7.5] 9 | B-24 | |SFAM-550-002|Motor-Hollow (550W)| 9 | B-19
SC-001792-00|Stud Screw 19 | F-27 SC-0317-2700|Screw(15/64" n=28) | 21 | G-19 SL-000068-00 |Auto Knee Lifter Solenoid Ass'y | 45 Q-1
SC-0104-5607|Screw [11/64" n=40]| 17 E-6 SC-0323-7900|Screw [1/8" n=40] 11 C-47 SLR0O70-00001 |Needle Bar Change Solencid Ass'y | 15 D-1
SC-0105-7500|Screw [11/64" n=40]| 29 | K-10 SC—-0331-7400|Screw [15/64" n=28)] 29 | K-45 SN-000026-00 [Nut [M4XP0.7] 43 P-48
SC-0105-7500|Screw [M4] 35 M-6 SC-0332-7500|Screw [M5x%0.8] 35 | M-583 SN-000099-00 [Nut M10XP=1 .5 43 P-55
SC-0105-7500|Screw [M4] 41 0-19 SC-0339-1230|Screw [9/16" n=20] 19 F-2 SN-0101-1600 |Nut [11/64" n=40] 7 A-48
SC-0105-7500|Screw [M4xP0.7] 17 E-15 SC-0346-2350|Screw [M8, L=14.5] 31 L-4 SN-0101-7400 |Nut [11/64" n=40] 35 | M-21
SC-0105-7500|Screw [M5] 15 | D-18 | |SC-0352-7400|Screw [3/16" n=28] | 37 | N-56 | [SN-0105-3400Nut [15/64" n=28] 25 | I-11
SC—-0106-7400|Screw [15/64" n=28]| 23 | H-18 SC-0353-7400|Screw[3/16" n=32] 29 | K-29 SN-0105-3400 |Nut [15/64" n=28] 43 P-41
SC-0106-7400|Screw [15/64" n=28]| 43 p-42 SC-0365-3710|Screw [9/64" n=40] 37 | N-48 SN-0111-1600 |Nut [3/16" n=28] 21 G-39
SC-0108-2350|Screw 13 | C-77 SC-0497-1230|Screw [3/16" n=28] 45 Q-8 SN-0113-7400|Nut [1/8" n=44] 23 | H-14
SC-0108-2350|Screw [M6] 25 -8 SC-0502-2302|Screw 13 | C-78 SN-0115-7400 |Nut[3/16" n=32] 29 K-21
SC-0108-2350|Screw [M6] 35 | M-29 SC-0502-2302|Screw [9/64" n=40] 7 A-13 SN-0121-4000 [Nut [15/64" n=28] 45 Q-6
SC-0109-2350|Screw [M6, L=14] 7 A-20 SC-0502-2302|Screw [9/64" n=40] 29 | K-26 SN-0121-7400 |Nut 17 E-31
SC-0109-2350|Screw [M6] 35 | M=17 SC-0507-1230|Screw [15/64" n=28]| 23 H-2 SP-000041-00 |Reverse Feed Lever Return Spring | 21 G-48
SC-0110-1230|Screw [15/64" n=28]| 7 | A-30 | |SC-0512-1230|Screw [11/64" n=40]1| 45 | Q-10 | |ST-000189-00 |Moving Knife Shaft(R) | 35 | M-2
SC-0113-3400(Screw [11/64" n=40]| 19 | F-22 SC-0514-7400|Screw [15/64" n=40]| 9 B-39 ST-000190-00 [Moving Knife Shaft(L)| 35 M-1
SC-0116-7400|Screw [3/32" n=56] 11 Cc-11 SC-0519-2302|Screw [9/64" n=40] 17 | E-33 STR160-00001 [Thread Tension Release Solenaid Assy | 37 | N—51
SC-0119-7600|Screw [11/64" n=40]| 7 A-28 SC-0519-2302|Screw [9/64" n=40] 39 | N-58 STT260-00001 [Thread Trimming Solenoid Ass'y | 35 | M—=14
SC-0120-1230|Screw [9/64" n=40] 9 B-38 | [SC-0523-1230|Screw [3/16" n=28, L=10] | 21 | G-40 SWP240-00001 |Wiper Solenoid 41 01
SC-0122-1230|Screw [15/64" n=28]| 7 A-52 SC—-0523-1230|Screw [3/16" n=28, L=11] | 31 L-7 WS-000073-00|Washer 17 E-36
SC—-0123-1230 |Screw (A) [9/32" n=28, L=16] | 9 B-4 SC-0531-2302|Screw 29 | K-49 WS-000117-00\Washer 13 | C-72
SC-0124-7400 |Screw (B) [9/32" n=28, L=16] | 9 B-5 SC-0531-2302 |Screw 33 L-77 WS-000119-00|Washer 23 | H-10
SC-0126-3800|Screw [3/32" n=56] | 25 | |-26 SC-0531-2302|Screw [9/64" n=40] 7 | A-17 Caution Label 7 | A-43
SC—-0129-7400|Screw [1/4" n=40] 23 H-6 SC-0531-2302|Screw [9/64" n=40] 13 | C-64 Nail 43 P-10
SC—-0130-1230|Screw [1/8" n=40] 17 E-12 SC-0531-2302|Screw [9/64" n=40] 25 1-24 Needle 11 C-23
SC-0132-7500|Screw [M3x0.5] 41 0-5 SC-0531-2302|Screw [9/64" n=40] | 31 L-21 Needle (DP5x11) 43 P-7
SC-0132-7500|Screw [M3x%0.5] 41 0-24 SC-0531-2302|Screw [9/64" n=40] 41 0O-4 Needle (DP5X16) 43 P-8
SC-0151-5050 |Screw [15/64" n=28, L=10.5]| 11 C-5 SC-0536-7500|Screw [3/32" n=56] 39 | N-63 Needle (DP5x22) 43 P-9
SC-0151-5050 |Screw [15/64" n=28, L=10.5]| 31 | L-40 | |SC-0543-2302|Screw [11/64" n=40]| 7 | A-32 Thread Guide Bushing | 37 | N-41
SC-0155-7400|Screw [9/64" n=40] | 27 | J-16 | |SC-0543-2302|Screw [11/64" n=40]| 15 | D-20
SC-0158-3710|Screw [9/64" n=40] 7 A-11 SC-0543-2302(Screw [11/64" n=40]| 23 | H-24
SC-0158-3710|Screw [9/64" n=40] | 11 | C-15 | |SC-0543-2302|Screw [11/64" n=40]| 25 | |-28
SC-0158-3710|Screw [9/64" n=40] 19 F-16 SC-0543-2302|Screw [11/64" n=40]| 41 0-8
SC-0158-3710|Screw [9/64" n=40] | 31 | L-56 | [SC-0543-2302|Screw(11/64" n=40) | 21 | G-21
SC-0158-3710|Screw [9/64" n=40] | 37 | N-49 | [SC-0546-1230Screw [15/64" n=28]| 43 | P-40
SC-0160-5607 |Screw [9/64" n=40] 11 C-22 SC-0548-7400 [Screw [3/16" n=28, L=11]| 7 A-18
SC-0162-5607 |Screw [M5x%0.8] 35 | M—48 SC-0548-7400|Screw [3/16" n=28, L=11]| 11 C-4
SC-0162-5607 |Screw [M5XP0.8] 37 | N-52 SC-0548-7400|Screw [3/16" n=28, L=8] 21 G-41
SC-0164-2700|Screw [M5, L=5] 11 c-8 SC-0548-7400|Screw [3/16" n=28, L=8] | 31 L-15
SC-0164-2700|Screw [M5] 19 | F-14 | |SC-0548-7400|Screw [3/16" n=28] 9 | B-31




